Parts

Manual
1S5000Z Series

Zero-Turn Riding Mower
S/N: 1226 & Above (Tractor) 1210 & Above (Mower)

Models:  Description:

5901070 31.5HP Caterpillar Diesel (S/N: 1226 & above) (1S5000Z/C31D)

5901071 31.5HP Caterpillar Diesel (S/N: 1226 & above) (1S5000Z/C31DCE)

5901074 31.5HP Caterpillar Diesel w/ 61" Mower Deck (S/N: 1226 & above) (1IS5000Z/C31D61CE)
5900201 61" Rear Discharge Mower Deck (S/N: 1210 & above) (5000/61R)

5900202 61" Rear Discharge Mower Deck (S/N: 1210 & above) (5000/61RCE)

5900203 72" Mower Deck (S/N: 1210 & above) (5000/72)

5900204 72" Rear Discharge Mower Deck (S/N: 1210 & above) (5000/72R)

5900205 72" Rear Discharge Mower Deck (S/N: 1210 & above) (5000/72RCE)

Briggs and Stratton Yard Power Products Group
5375 North Main Street

Munnsville, NY 13409 USA _5Q23460
800-933-6175 Revision 12

Rev. Date:  5/2007
TP 400-7168-12-5Z-F







Table Of Contents

MODEL COMPONENTS PAGE
Main Frame & Front SUSPENSION GIOUD ......cccuuuuiiiiieeeesiiiiteeeeeesseiatseeeeeeasatatsaeaeeasaassaasssssetaeesaasssssaeeaessaassssbesteeesessnssssneeaees 4
[ ToToTo BN 210 o] o= < ARS] o1 T=] (o [ €7 1U T o PR 6
Floor Pan, Brake Cover & CONtrol ShI€lAS GIOUP .......ciiiaiiiiiiieii ettt e e e e e ettt e e e e e et e e e e e s s ennanaeeeeaeeeaannneeeeeas 8
Seat Compartment Group 10
Seat & MOUNt GIOUP ..c.vvvveviiiiee et 12
Fuel Supply Hose & Tank Replacement Parts Group 14
FUET TANK & IMOUNT GIOUP ...ttt ettt ettt ettt ekt e ekt e o bt e o4kt e e 2t e o1 s et e e ea b bt e e e st e e e e s b e e e e e nsb e e e e nnnn e e e s nnreee s 16
INStrument & CONIOI PANEI GOUP .......eeeiiiiiieee ettt e e e e e s e bttt e e e e e e s sebeeeeaeeaansaeeeeeaae e e annsseeeaaaeeannnnreneas 18
ENgiNe ACCESSOIES & SEIVICE PAIS GIOUP .....uiiiiiiiiiiiiiiiiia e ettt ee e e e e e e ettt ee e e e e s e aetbeeeeaaeeaasbeeeeaaeaaassbeeeaesaaasnnssneaaaasasansens 20
Engine & Mount Group ..................... 24
PTO Clutch & Anchor Group 26
Pump Mount & Drive Group 28
MOLION CONIOI GIOUP = LOWET .....eeeeiiteie ettt ettt ettt e et e e o bt e e e a ket e e ke et ek b et e e e b bt e e et et e e s nnneeeentreeenan 30
[\Y[o]u[e] g @fe] g1 iqo] M E] (o l0] I U] o] o= S PP PPUTSPPPPP 32
[ 10 | 2= 10| [Tl €1 (01U | o RO PP TSP SPRTP PP 36
Parking Brake Group - Lower 38
Parking Brake Group - Upper 40
R LS o =T g Y To] I €1 o 1H ] o J ORI 42
(D =Tod QI ] oV o R UTP PO PPPPPRRRTN 44
Radiator MOUNE & SEIVICE PAITS GIOU ......ceiiutuiiieiie ettt tee e e e e ettt e e e e e sttt ettt e e e e aa s bbe et e e e e e e s abb e st ee s e s abeeeeeeeeeessnnbnneeeaaeeannn 48
(1= T g o To) QY (01U ] ) A€ (o 11 ] o TS PEPP T SPTPPP 50
oL S i T (=2 €] 01U o PP TSP PP PPPRT PP 52
(D= Tor= 1S = = U (o IR Yo o = SO EPRPR R 54
Decals - Safety & Operation - CE MOEIS ..........oiiiiiiiiii ettt e et et e e e e e et e et e e e e e e e bbeeeeaaeessnssneaaaeeaaannees 56
Decals - Safety & Operation - North American MOGEIS ...........oooiiiiiiii e 58
Oil Cooler, Mount & Radiator EXPanSion TaNK GIOUP .......coiiuuiieiieeeeisiiiiitieeeeessiibtteeeeaaesasssstaeseaesssssssssseaessssssssesesaeessannes 60
61" & 72" Mower DECKS - HANGET ChaNS ......cciiiiiiiiiiiie ettt e et e e e e e s et e e e e e e e se b bbb e ae e e e e e s saatareeaaeeeasnnreaans 62
61" Mower Deck - DefleCtor & SIIEIH ....... ... oottt et e e e e e ettt e e e e tbat e e e e e e s e sneneeeaeaeeaannnens 64
61" Mower Deck - Housing, Covers, Spindles & Blades 66
61" Mower Deck - Pulleys, Belt & IAIEF AT .....coviiiiiiieieieieeeiee ettt ettt ettt e et aeee e e aeeaassesesasseesesassesessnsnreeeeeeeeees 68
61" MOWET DECK - ROIIEIS & CASIEIS ...ttt e e e oo bttt e e e e e e bbbt e e e e e e e b e et e e e e e e s bbbn b e eee e e e ennnteeeeas 70
72" Mower Deck - Deflector & Shield - REAr DISCRAIGE ........ccoiuiiiiiiiiieiiiee ettt 72
72" Mower Deck - Housing, Covers, SPINAIES & BIAaOES .........uuuiiiiiiiii ettt e e e e eenens 74
72" Mower Deck - Housing, Covers, Spindles & Blades - Rear DISCharge ...........ccooooiiiiiiiiiiaoniiiiiee e 76
72" Mower Deck - Belt, PUIEYS & IAIEF AIM ... ettt e e e e e ettt e e e e e s et e e e e e e s e aanteeeeaaaeeannnaeeens 78
72" Mower Deck - Rollers & Casters 80
61" & 72" Mower Decks - REAIr MOUNE BAIS ......cc.iiiiiiiiiiiiieie ettt ettt ettt beesn e nreeenee s 82
Electrical Schematics - T(S/N: 1290 & DEIOW) ....ccoiuiiiiiiiiieeiiii ettt e et e e e e e et e s nnre e e s nnneeeeas 84-89
Electrical Schematics - (S/N: 1291 & ADOVE) ......oiiiiiiiiiiiiiie ittt e s e e st naneeas 90-95

Torque Specification Chart ........ ... e Inside Back Cover



Main Frame & Front Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Wheels & Tires Group S~

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 4 TP 400-7168-12-5Z-F



Main Frame & Front Suspension Group

REF NO. PART NO. QTY. DESCRIPTION
1 5061383B 1 MAIN FRAME
2 5025284 4 NUT, 3/4-16 Hex Nylon Lock
3 5046093 2 SPACER, .75 x 1.50 x 1.00
4 5022039 4 BALL JOINT, 3/4-16 Male
5 5025265X28 2 BOLT, 3/4-16 x 3-1/2
6 5025093 4 NUT, 3/4-16 Hex Jam
7 5061400 1 SUSPENSION ARM ASSEMBLY - LH, Complete (Includes Ref Nos. 8 and 9)
8 5023343 4 BUSHING, Flange (Qty. (2) per suspension arm)
9 5020095 2 GREASE FITTING
10 5045769B 2 CASTER TIRE MOUNT
11 5022842 2 SHOCK & SPRING ASSEMBLY
12 5025096 4 NUT, 3/8-16 Hex Nylon Lock
13 5025156 4 WASHER, 3/8" SAE
14 5025013X16 4 BOLT, 3/8-16 x 2
15 5022853 1 SPANNER WRENCH
16 5047461 2 SPACER, .75 x 1.00 x .25
17 5025265X24 2 BOLT, 3/4-16 x 3
18 5021072 2 GREASE SEAL
19 5020884 4 BEARING, Tapered Roller
20 5061399 1 SUSPENSION ARM ASSEMBLY - RH, Complete (Includes Ref Nos. 8 and 9)
21 5025160 2 WASHER, 3/4" SAE
22 5025104 2 NUT, 3/4-16 Hex Slotted
23 5021073 2 CAP
24 5025203X10 2 COTTER PIN, 1/8" X 1-1/4"
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 5

TP 400-7168-12-5Z-F



Hood, Bumper & Shield Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See 0il Cooler
& Mount Group - -

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 6 TP 400-7168-12-5Z-F



Hood, Bumper & Shield Group

REF NO.

0o N OB O =

W W W WWOWOWOWwWwOWwMNDMNDMNDNDNMNDDMNDNDNMNDDND—S =2 a2
0N OO, WM 0 O©00NOOGOORAWNM-—-L 0 O©0ONOOOODN~WNDM-—= OO

Footnotes

PART NO.
5061433B
5047555B
5025299X6
5047552B
5025011X6
5025155
5048348B
5025057
5045784B
5047578B
5025018X12
5047581B
5025098
5025013X20
5025156
5044992
5025305
5025096
5025013X10
5025011X8
5022308
5025127
5025013X8
5025128
5047545B
5048349B
5047587B
5021029
5025391
5048627B
5025010X6
5025154
5022665
5048557B
5021030
5021077
5050926X17
5050926X3

QTy.

R R i R e i R

DESCRIPTION
RADIATOR SHROUD
HOOD
SCREW, Allen Head, 1/4-20 x 3/4
REAR HOOD SUPPORT
BOLT, 5/16-18 x 3/4
WASHER, 5/16" SAE
FLYWHEEL GUARD-RH (Export models only)
NUT, 5/16-18 Hex Nylon Lock
REAR SHIELD
BUMPER
BOLT, 1/2-20 x 1-1/2
SKID SHIELD
NUT, 1/2-20 Hex Nylon Lock
BOLT, 3/8-16 x 2-1/2
WASHER, 3/8" SAE
SPACER, .38 x .50 x 1.56
WASHER, 3/8 x 1-3/4
NUT, 3/8-16 Hex Nylon Lock
BOLT, 3/8-16 x 1-1/4
BOLT, 5/16-18 x 1
BODY CLIP, 5/16-18
NUT, 5/16-18 Hex Small Serrated Flange
BOLT, 3/8-16 x 1
NUT, 3/8-16 Hex Serrated Flange
DEBRIS SHIELD
FLYWHEEL GUARD-LH (Export models only)
SUPPORT PLATE
TIE WRAP, 11"
NUT, 1/4-20 Hex Nylock Flange
MOUNT, Water Separator
BOLT, 1/4-20 x 3/4
WASHER, 1/4" SAE
BODY CLIP, 1/4-20
SIDE BAFFLE
TIE WRAP, 5-1/2"
GROMMET, 1/2"
WIPER SEAL, 17"
WIPER SEAL, 3"

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

TP 400-7168-12-5Z-F



Floor Pan, Brake Cover & Control Shields Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 8 TP 400-7168-12-5Z-F



Floor Pan, Brake Cover & Control Shields Group

REF NO. PART NO. QTy. DESCRIPTION

1 5025013X8 8 BOLT, 3/8-16 x 1
2 5025156 8 WASHER, 3/8" SAE
3 5047548B 1 SHIELD - RH
4 5025128 8 NUT, 3/8-16 Hex Serrated Flange
5 5047549B 1 SHIELD - LH
6 5022308 2 BODY CLIP, 5/16-18
7 5025340 2 SHOULDER BOLT, 3/8 x 5/8
8 5041600 2 SLEEVE
9 5022816 2 GROMMET
10 5025057 2 NUT, 5/16-18 Hex Nylon Lock
11 5101010 2 SAFETY WALK
12 5045333B 1 FLOOR PAN
13 5044873 1 SAFETY WALK
14 5021877 2 RUBBER PAD
15 5025011X6 2 BOLT, 5/16-18 x 3/4
16 5025155 2 WASHER, 5/16" SAE
17 5047285B 1 HOLD DOWN (Export models only)
18 61547 1 BRAKE COVER PANEL ASSEMBLY (Includes decal)
19 61548 1 BRAKE COVER PANEL ASSEMBLY, Export Model (Includes decal)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 9

TP 400-7168-12-5Z-F



Seat Compartment Group

NOTE: Unless noted otherwise,
use the standard hardware torque

specification chart.

8
s

- 9

O—a)

See Hydraulic
See Hydraulic Group
Group

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

10 TP 400-7168-12-5Z-F

© Copyright 2007 Briggs and Stratton. All Rights Reserved.



Seat Compartment Group

REF NO. PART NO. QTY. DESCRIPTION
1 5022596 2 BATTERY HOLDDOWN BOLT
2 5022595 1 BATTERY HOLDDOWN
3 - 1 BATTERY, 12V (BCI58, 500 CCA)
4 5025010X6 4 BOLT, 1/4-20 x 3/4
5 5025169 2 WASHER, 1/4" Lock
6 5025154 2 WASHER, 1/4" SAE
7 5047635B 1 OIL FILTER MOUNT
8 5025011X6 4 BOLT, 5/16-18 x 3/4
9 5025155 4 WASHER, 5/16" SAE
10 5025127 4 NUT, 5/16-18 Hex Small Serrated Flange
11 5046061B 2 HOLD DOWN PLATE
12 5025013X18 4 BOLT, 3/8-16 x 2-1/4
13 5025156 4 WASHER, 3/8" SAE
14 5025096 4 NUT, 3/8-16 Hex Nylon Lock
15 5025126 2 NUT, 1/4-20 Hex Serrated Flange
16 5022594 1 ALARM
17 5021397 3 GROMMET, 1-1/4"
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 11

TP 400-7168-12-5Z-F



Seat & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 12 TP 400-7168-12-5Z-F



Seat & Mount Group
REF NO. PARTNO. QTYV. DESCRIPTION

1 5022955 1 SEAT, Deluxe, Gray, Complete (Includes Ref No. 2 - 6)
2 5022955X1 1 CUSHION, Bottom Cover
3 5022955X2 1 CUSHION, Back Cover
4 5022955X3 2 ARM REST SET (Includes Ref No. 5)
5 5022955X4 2 ARM REST PADS
6 5020930X3 1 SEAT ADJUSTER RAILS (set of 2)
7 5047744B 1 SEAT MOUNT
8 5046470 1 SEAT STOP ROD
9 5020047 1 COLLAR, 5/16" Set
10 5025013X32 2 BOLT, 3/8-16 x 4
11 5025057 6 NUT, 5/16-18 Hex Nylon Lock
12 5025096 3 NUT, 3/8-16 Hex Nylon Lock
13 5025013X48 1 BOLT, 3/8-16 x 6
14 5025156 1 WASHER, 3/8" SAE
15 5046586 1 SPACER, .38 X .50 X 5.06
16 5022798 1 SPRING, Compression
17 5025326 1 WASHER, 3/8 x 2
18 5022094 1 SWITCH, Plunger, NO/NC
19 5025270 2 SCREW, #10-24 x 1
20 25029 2 NUT, #10-24 Hex
21 5022612 2 RUBBER BUMPER
22 5100652 1 SPRING, EXTENSION, 4" SEAT ADJUSTMENT (Not shown.)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 13 TP 400-7168-12-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

1 2 3 4
L= /
// //*1} @@m_
J/ \ 7
zsﬁ/g - / 3
/(/\{ ()
217 |~

~

27—/ \10

LH Fuel Tank 8

Nl
22/\/ [u>"/2

From Injector Tube Outlet

|
| Seperator |
: Mounting | 3

Hardware |
=22 J
/ /

e

To Fuel Pump Inlet

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 14 TP 400-7168-12-5Z-F



Fuel Supply Hose & Tank Replacement Parts Group

REF NO. PART NO. QTY. DESCRIPTION
1 5023060 2 VALVE, Fuel Shut-Off
2 1726400 5 GROMMET
3 5022922 9 CLAMP, #4 Hose
4 5050919X36 2 HOSE, 36"
5 5022920 1 FITTING, TEE, 3/8" Hose
6 5050919X34 1 HOSE, 34"
7 5050831X20 2 1/4" Fuel Line, 20" Long
8 5020835 3 CLAMP, Hose
9 1674231 2 ELBOW FITTING
10 5023061 1 ELBOW FITTING
11 5022708 2 FITTING, 1/4" NPT, 90 Deg.
12 5022926 1 FILTER/WATER SEPARATOR ASSEMBLY, Complete (Includes Ref No. 13 - 15)
13 5022926X1 1 FUEL FILTER
14 5022926 X2 1 O-RING SEAL
15 5022926 X3 1 BOWL
16 5050831X48 1 1/4" Fuel Line, 48" Long
17 5025013X12 2 BOLT, 3/8-16 x 1-1/2
18 5025156 2 WASHER, 3/8" SAE
19 5025096 2 NUT, 3/8-16 Hex Nylon Lock
20 50919-63 1 HOSE, 63"
21 5023069 2 HOSE CLAMP
22 5050925X26 1 HOSE, 26"
23 5023068 1 CONNECTOR FITTING
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 15 TP 400-7168-12-5Z-F



Fuel Tank & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

i
|
10 |
|
5 \é :
e o
9
8 /g i \i’f
9 /g
-
8

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 16 TP 400-7168-12-5Z-F



Fuel Tank & Mount Group

REF NO. PART NO.
5049120
5049121
5022915
5025139
5025155
5025011X8
5048527B
5025011X6
5025170
5047993B

O © o N O b WN =

—_

Footnotes

QTy.

1
1
2
8
20
8
2
12
12
2

DESCRIPTION

FUEL TANK, 1S5000Z, LH
FUEL TANK, IS5000Z, RH

FUEL TANK CAP, DIESEL (Yellow center, non-vented)
NUT, 5/16-18 Hex Large Serrated Flange

WASHER, 5/16" SAE
BOLT, 5/16-18 x 1
FUEL TANK MOUNT
BOLT, 5/16-18 x 3/4
WASHER, 5/16" Lock
GUARD, Tank Valve

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

17

TP 400-7168-12-5Z-F



Instrument & Control Panel Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

LEFT-HAND SIDE

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 18 TP 400-7168-12-5Z-F



Instrument & Control Panel Group

REF NO. PART NO. QTy. DESCRIPTION

1 5049178A 1 CONTROL PANEL-RH
2 5025179X6 2 SCREW, #10-24 x 3/4
3 5022883X4 1 INDICATOR, Glow Plug
4 5022180 1 SWITCH, PTO
5 5022883X1 1 SWITCH, Ignition, Complete (Includes Ref No. 3 & 4)
6 5022883X2 1 KEY, Ignition
7 5022883X3 1 COVER PLATE
8 5025299X4 8 SCREW, Allen Head, 1/4-20 x 1/2
9 5048475 1 THROTTLE STOP PLATE (CE models only)
10 5046392 1 CABLE, Throttle Control, 47-1/2"
11 5025271 2 NUT, #10-24 Hex Nylon Lock
12 5046360 1 HANDLE, Throttle Control, Complete (with knob)
13 5046360X1 1 KNOB
14 5022917 1 FUEL GAUGE
15 5022917X1 1 GROMMET
16 5049177A 1 CONTROL PANEL-LH
17 5100996 1 HOURMETER, Digital
18 5022387 1 GAUGE, Voltmeter
19 5022483 1 GAUGE, Water Temperature
20 5046473 1 GAUGE, Warning, Oil/Temp
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 19

TP 400-7168-12-5Z-F



Engine Accessories & Service Parts Group

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

See Radiator Mount
& Service Parts Group

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

TP 400-7168-12-5Z-F

20

© Copyright 2007 Briggs and Stratton. All Rights Reserved.



Engine Accessories & Service Parts Group
REF NO. PARTNO. QTY. DESCRIPTION

1 5022883X33 1 AIR INLET HOSE
2 5022883X45 1 AIR CLEANER INDICATOR
3 5022591 1 PRE-CLEANER
4 5022883X44 1 AIR CLEANER BRACKET
5 5022883X29 1 AIR CLEANER ASSEMBLY, Complete (Includes Ref No. 2, 4, 6 - 9)
6 5022883X46 1 AIR CLEANER HOUSING ASSEMBLY
7 5022883X31 1 AIR CLEANER ELEMENT
8 5022883X32 1 AIR CLEANER DUST VALVE
9 5022883X30 1 AIR CLEANER COVER
10 5022883X7 1 OIL FILL CAP
11 5022883X8 2 OIL FILL O-RING SEAL
12 5022883X6 1 OIL FILL EXTENSION
13 5047650 1 BARREL CLAMP
14 5025179X6 2 SCREW, #10-24 x 3/4
15 5025169 2 WASHER, 1/4" Lock
16 5025248 2 BOLT, M6 x 10MM
17 5022901 1 CLAMP
18 5047392 1 THROTTLE BRACKET
19 5025271 1 NUT, #10-24 Hex Nylon Lock
20 5022883X11 1 OIL FILTER
21 5022883X20 1 DIPSTICK
22 5022883X19B 1 FUEL FILTER ASSEMBLY, Complete (Includes 5022883X19C)
23 5022883X19C 1 FILTER ELEMENT
24 5047306 1 STUB SHAFT & FLYWHEEL PLATE ASSEMBLY
25 5025011X10 8 BOLT, 5/16-18 x 1-1/4
26 5025170 12 WASHER, 5/16" Lock
27 5025155 18 WASHER, 5/16" SAE
28 5022883X21 1 OIL PAN PLUG
29 5022883X22 1 WASHER, Oil Pan Plug
30 5025128 2 NUT, 3/8-16 Hex Serrated Flange
31 5025011X8 2 BOLT, 5/16-18 x 1
32 5048600B 1 MUFFLER SUPPORT
33 5025013X14 2 BOLT, 3/8-16 x 1-3/4
34 5100058 1 MUFFLER
35 5023126 1 WIRE GUARD (Export models only)
36 5022308 1 BODY CLIP, 5/16-18
37 5025127 2 NUT, 5/16-18 Hex Small Serrated Flange
38 5025237 4 BOLT, M8 x 25MM
39 5022883X36 1 GASKET, Exhaust Manifold
40 5022883X9 1 FUEL SOLENOID (Not an illustrated part)
41 5022883X10 1 WASHER, Fuel Solenoid (Not an illustrated part)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 21 TP 400-7168-12-5Z-F



Engine Accessories & Service Parts Group

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

See Radiator Mount
& Service Parts Group

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

TP 400-7168-12-5Z-F

22

© Copyright 2007 Briggs and Stratton. All Rights Reserved.



Engine Accessories & Service Parts Group

REF NO. PART NO. QTy. DESCRIPTION

42 5022883X12 1 WATER PUMP (Not an illustrated part)

43 5022883X14 1 WATER HOSE-UPPER (Not an illustrated part)

44 5022883X15 1 WATER HOSE-LOWER (Not an illustrated part)

45 5022883X16 1 GASKET, Water Pump (Not an illustrated part)

46 5022883X17 1 THERMOSTAT (Not an illustrated part)

47 5022883X18 1 GASKET, Thermostat (Not an illustrated part)

48 5022883X23 1 STARTER MOTOR (Not an illustrated part)

49 5022883X24 1 ALTERNATOR (Not an illustrated part)

50 5022883X25 1 BELT (Not an illustrated part)

51 5022883X26 1 FUEL PUMP (Not an illustrated part)

52 5022883X27 1 GASKET, Fuel Pump (Not an illustrated part)

53 5022883X28 3 GLOW PLUG (Not an illustrated part)

54 5022883X38 1 RADIATOR (Not an illustrated part)

55 5022883X39 1 SWITCH, Oil Pressure (Not an illustrated part)

56 5022883X40 1 SWITCH, Water Temperature (Not an illustrated part)

57 5022883X41 1 STARTER SOLENOID (Not an illustrated part)

58 5022883X42 1 SEAL, Rear Main (Not an illustrated part)

59 5022883X43 1 SEAL, Front Main (Not an illustrated part)

60 5022883X47 3 INJECTOR ASSEMBLY (Not an illustrated part)

61 5022883X48 3 WASHER, 4-HOLE (Not an illustrated part)

62 5022883X49 3 WASHER, SEALING (Not an illustrated part)

63 5022883X50 3 WASHER, CRUSH (Not an illustrated part)

64 5022883X54 4 CLAMP, RADIATOR HOSE (Not an illustrated part)

65 5022883X55 1 GASKETS, VALVE COVER (Not an illustrated part)

66 5022883X56 1 PARTS MANUAL, ENGINE (Not an illustrated part)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 23

TP 400-7168-12-5Z-F



Engine & Mount Group

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

N

A\ N
ARLUERANN

\
=
W

NN

//

=S

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

TP 400-7168-12-5Z-F

24

© Copyright 2007 Briggs and Stratton. All Rights Reserved.



Engine & Mount Group

REF NO. PART NO. QTY. DESCRIPTION
1 5022883 1 ENGINE, Caterpillar 31.5 HP Diesel
2 5025013X20 2 BOLT, 3/8-16 x 2-1/2
3 5025156 5 WASHER, 3/8" SAE
4 5047364B 1 MOTOR MOUNT - RH
5 25357 4 BOLT, M14 x 30MM
6 5025013X8 4 BOLT, 3/8-16 x 1
7 5022896 2 ISO MOUNT, Front
8 5044959 2 SPACER, .38 x .50 x 1.00
9 5025013X24 1 BOLT, 3/8-16 x 3
10 5047381 4 WASHER, 3/8 x 2-1/2
11 5022897 1 ISO MOUNT, Rear (2 piece)
12 5047360B 1 MOTOR MOUNT - Upper
13 5025155 2 WASHER, 5/16" SAE
14 5025249 2 BOLT, M8 x 20MM
15 5025171 2 WASHER, 3/8" Lock
16 5025333 2 BOLT, M10 x 30MM
17 5047380 1 SPACER, .38 x .62 x 1.62
18 5025096 3 NUT, 3/8-16 Hex Nylon Lock
19 5025128 4 NUT, 3/8-16 Hex Serrated Flange
20 5047365B 1 MOTOR MOUNT - LH
Footnotes

- See your local Caterpillar engine dealer for parts & service.

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 25

TP 400-7168-12-5Z-F



PTO Clutch & Anchor Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

10

Torque Crankshatt Bolt
to 65 ft/Ibs. (88 Nm)

See Gearbox & Mount Group ) //

&
20 / ° @ .
21 \/ Q /
22 @ 15 ‘
See Pump Mount 23 / 19
& Drive Group @ 21 / >
24 @\
\ .
27 25 /
26

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 26 TP 400-7168-12-5Z-F



PTO Clutch & Anchor Group

REF NO. PART NO. QTy. DESCRIPTION

1 5025011X8 5 BOLT, 5/16-18 x 1
2 5047563B 1 CLUTCH ANCHOR
3 5021030 1 TIE WRAP, 5-1/2"
4 5025127 2 NUT, 5/16-18 Hex Small Serrated Flange
5 5025045 3 NUT, 5/16-24, Hex Nylon Lock
6 5025155 2 WASHER, 5/16" SAE
7 5044617 3 WASHER, Clutch Anchor
8 5043636 1 CLUTCH ANCHOR PAD
9 5050407X2 1 KEY, 1/4 SQ. X 3
10 5022575 1 BELT, Clutch Drive (set of 2)
11 5045473 1 CRANKSHAFT BOLT, 7/16 x 1-1/2
12 5045475 1 SPACER, .45 x 1.88 x .38
13 5022884 1 PTO CLUTCH
14 5025013X24 1 BOLT, 3/8-16 x 3
15 5025156 4 WASHER, 3/8" SAE
16 5022797 1 PULLEY, Idler
17 5025128 2 NUT, 3/8-16 Hex Serrated Flange
18 1608395 1 SPRING, Extension
19 5025100 1 NUT, 3/8-16 Hex Side Lock
20 5046916 1 SPACER, .51 x 1.75 x .75
21 5022250 2 BUSHING, Flange
22 5020095 1 GREASE FITTING
23 5046565B 1 CLUTCH DRIVE IDLER ARM
24 5045305 1 PIVOT SLEEVE, Long
25 5025158 1 WASHER, 1/2" SAE
26 5025056 1 NUT, 1/2-13 Hex Nylon Lock
27 5025321 1 SCREW HOOK, 3/8-16 x 4-1/4
28 5025096 1 NUT, 3/8-16 Hex Nylon Lock
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 27

TP 400-7168-12-5Z-F



Pump Mount & Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

1 —@ ' See Hydraulic Group

12

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 28 TP 400-7168-12-5Z-F



Pump Mount & Drive Group

REF NO. PART NO. QTy. DESCRIPTION

1 5025098 4 NUT, 1/2-20 Hex Nylon Lock
2 5044913 4 WASHER, Frame Retaining
3 5047361B 1 PUMP MOUNT PLATE
4 5025018X14 4 BOLT, 1/2-20 x 1-3/4
5 5022382 2 PULLEY, Pump Drive
6 5022383 2 HUB, Taper Lock
7 5023254 2 KEY, 5MM SQ. x 25MM w/ Round Ends
8 5025010X8 4 BOLT, 1/4-20 x 1
9 5022899 1 PULLEY, Pump Drive
10 5050404X4 1 KEY, 5/16 SQ. X 1-1/4
11 5022314 1 BELT, Pump Drive (set of 2)
12 5025017X40 1 BOLT, 1/2-13x 5
13 5022847 1 SPRING, Extension, Swivel End
14 5025158 1 WASHER, 1/2" SAE
15 5050857X3P25 1 HOSE, 3-1/4
16 5025301 1 NUT, 1/2-13 Hex Jam
17 5025013X36 1 BOLT, 3/8-16 x 4-1/2
18 5042142B 1 SPRING ANCHOR
19 5044933 2 SPACER, .39 x .75 x .38
20 5025305 1 WASHER, 3/8 x 1-3/4
21 5025100 1 NUT, 3/8-16 Hex Side Lock
22 5025156 8 WASHER, 3/8" SAE
23 5047199 1 SPACER, .38 x .50 x .75
24 5022373 1 PULLEY, Idler, Flat
25 5022157 2 BUSHING, Brass
26 5046574B 1 PUMP DRIVE IDLER ARM
27 5045135 1 SPACER, .39 X 1.00 X 2.55
28 5045475 1 SPACER, .45 x 1.88 x .38
29 5025013X24 1 BOLT, 3/8-16 x 3
30 5025056 1 NUT, 1/2-13 Hex Nylon Lock
31 5025013X8 6 BOLT, 3/8-16 x 1
32 5025128 6 NUT, 3/8-16 Hex Serrated Flange
33 5025096 1 NUT, 3/8-16 Hex Nylon Lock
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 29

TP 400-7168-12-5Z-F



Motion Control Group - Lower

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

7

/
4
£,
=70
——— ey

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

30

TP 400-7168-12-5Z-F



Motion Control Group - Lower

REF NO. PART NO. QTy. DESCRIPTION

1 5046393B 2 CONTROL ROD
2 5025035 2 NUT, 3/8-24 Hex
3 5047589 2 LINK, Neutral Adjust
4 25317 2 NUT, 3/8-24 Hex, LH
5 5025013X16 2 BOLT, 3/8-16 x 2
6 5025156 2 WASHER, 3/8" SAE
7 5022392 2 BALL JOINT, 3/8-24 LH, Female
8 5025126 2 NUT, 1/4-20 Hex Serrated Flange
9 5044933 2 SPACER, .39 x .75 x .38
10 5045863 2 CONTROL ARM
11 5025010X14 2 BOLT, 1/4-20 x 1-3/4
12 5025096 2 NUT, 3/8-16 Hex Nylon Lock
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 31

TP 400-7168-12-5Z-F



Motion Control Group - Upper

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

2

/
RH Control Handle
Not Shown.

19

RH Motion Gontrol Shaft
Not Shown.

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 32 TP 400-7168-12-5Z-F



Motion Control Group - Upper

REF NO. PART NO.

1 5047410B 1 CONTROL HANDLE - LH
2 5047411B 1 CONTROL HANDLE - RH (Not Shown)
3 5022068 2 GRIP, Foam
4 5025011X6 6 BOLT, 5/16-18 x 3/4
5 5047137 2 REVERSE RETURN BOLT
6 5047401B 1 NEUTRAL RETURN PLATE
7 5022645 2 SPRING, Compression
8 5025155 6 WASHER, 5/16" SAE
9 5025139 6 NUT, 5/16-18 Hex Large Serrated Flange
10 5025045 2 NUT, 5/16-24, Hex Nylon Lock
11 5025033 2 NUT, 5/16-24 Hex
12 5025211 2 HAIRPIN CLIP
13 5020979 2 CLEVIS, 5/16-24, Plastic
14 5025213X8 2 CLEVIS PIN, 5/16 x 1
15 5025127 6 NUT, 5/16-18 Hex Small Serrated Flange
16 5025055X10 2 BOLT, 5/16-18 x 1-1/4 TFL
17 5025013X14 6 BOLT, 3/8-16 x 1-3/4
18 5047375B 1 MOTION CONTROL SHAFT - LH
19 5047374B 1 MOTION CONTROL SHAFT - RH (Not Shown)
20 5025096 1 NUT, 3/8-16 Hex Nylon Lock
21 5021098 2 BEARING, Flange
22 5025013X8 2 BOLT, 3/8-16 x 1
23 5025128 4 NUT, 3/8-16 Hex Serrated Flange
24 5022912 2 DAMPENER
25 5025013X20 2 BOLT, 3/8-16 x 2-1/2
26 5025165 4 WASHER, 3/8" Fender
27 5047408 2 SPACER, .39 x .75 x .50
28 5025013X18 2 BOLT, 3/8-16 x 2-1/4
29 5046393B 2 CONTROL ROD
30 5025035 2 NUT, 3/8-24 Hex
31 5025156 4 WASHER, 3/8" SAE
32 5021124 2 BALL JOINT, 3/8-24 Male
33 5021499 2 BEARING, Flange
34 5025013X10 4 BOLT, 3/8-16 x 1-1/4
35 5025055X16 4 BOLT, 5/16-18 x 2 TFL
36 5048531B 2 NEUTRAL LOCK PLATE
37 5021379 2 GROMMET, 7/8"
38 5025270 4 SCREW, #10-24 x 1
39 5022438 2 SWITCH, Plunger, NO/NO
40 25029 4 NUT, #10-24 Hex
41 5047004 2 CONTROL LEVER BASE
Footnotes

QTy.

DESCRIPTION

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 33

TP 400-7168-12-5Z-F



Motion Control Group - Upper

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

2

/
RH Control Handle
Not Shown.

19

RH Motion Gontrol Shaft
Not Shown.

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 34 TP 400-7168-12-5Z-F



Motion Control Group - Upper

REF NO. PART NO. QTY. DESCRIPTION
42 5025170 4 WASHER, 5/16" Lock
43 5025011X6 4 BOLT, 5/16-18 x 3/4

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 35 TP 400-7168-12-5Z-F



Hydraulic Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

3 12 14

|

19 18 17

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 36 TP 400-7168-12-5Z-F



Hydraulic Group
REF NO. PARTNO. QTY. DESCRIPTION

1 5022437 1 CAP, Reservoir
2 5045872 1 HYDRAULIC OIL RESERVOIR
3 5022601 5 FITTING, NPT - JIC #8
4 5048573 1 HOSE ASSEMBLY (24")
5 5022377 1 OIL COOLER
6 5022604 1 FITTING, TEE, JIC #8
7 5048574 1 HOSE ASSEMBLY (13-1/2")
8 5048576 1 HOSE ASSEMBLY (25")
9 5048575 1 HOSE ASSEMBLY (29")
10 5047612 1 HOSE ASSEMBLY (10")
11 5020986 1 PLUG, 1/2" NPT
12 5021356 1 FILTER HEAD
13 5021357 1 FILTER
14 5022602 1 FITTING, TEE, JIC #8, NPT
15 5047611 1 HOSE ASSEMBLY (24")
16 5047610 1 HOSE ASSEMBLY (40")
17 5022368 2 HYDRAULIC WHEEL MOTOR, Complete (Includes Ref No. 18 & 19)
18 5022042X2 2 KEY
19 5022042X3 2 NUT, CASTLE, 1-20
20 5022914 4 HYDRAULIC HOSE ASSEMBLY
21 5022599 4 FITTING, O-Ring, 90 Deg.
22 5022375 1 HYDRAULIC PUMP - LH
23 5022376 1 HYDRAULIC PUMP - RH
24 5025203X16 2 PIN, COTTER, 1/8" X 2"
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 37 TP 400-7168-12-5Z-F



Parking Brake Group - Lower

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

! %@
e <7 12
o '
1 /\\% / "
2 RH Brake Cable Bracket e

\ Not Shown.

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 38 TP 400-7168-12-5Z-F



Parking Brake Group - Lower

REF NO. PART NO. QTY. DESCRIPTION
1 5025013X18 2 BOLT, 3/8-16 x 2-1/4
2 5025156 6 WASHER, 3/8" SAE
3 5047125 2 SPACER, .39 x 1.00 x .88
4 5041930 2 SPACER, .38 x .50 x .27
5 5025096 2 NUT, 3/8-16 Hex Nylon Lock
6 5025045 2 NUT, 5/16-24, Hex Nylon Lock
7 5025155 2 WASHER, 5/16" SAE
8 5022361 2 SPRING, Compression
9 5047382B 2 LINK, Brake Lock
10 5023324 2 CABLE, Brake
11 5049388B 1 BRACKET, Cable Mount-LH
12 5049389B 1 BRACKET, Cable Mount-RH (Not Shown)
13 5023320 2 SPRING, Compression
14 5025164 2 WASHER, 5/16" Fender
15 5025033 2 NUT, 5/16-24 Hex
16 5025213X8 2 CLEVIS PIN, 5/16 x 1
17 5023323 2 CLEVIS, Steel, 5/16-24
18 5025203X10 2 COTTER PIN, 1/8" X 1-1/4"
19 25400 4 SHOULDER BOLT, 1/2" x 2-3/4"
20 5023300 2 BRAKE HUB
21 5023299 2 BRAKE CALIPER
22 5049391A 2 BRAKE CALIPER MOUNT
23 5025128 4 NUT, 3/8-16 Hex Serrated Flange
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 39

TP 400-7168-12-5Z-F



Parking Brake Group - Upper

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 40 TP 400-7168-12-5Z-F



Parking Brake Group - Upper

REF NO. PART NO. QTY. DESCRIPTION
1 1722302 1 GRIP
2 5045619B 1 BRAKE HANDLE
3 5025095 2 NUT, 1/4-20 Hex Nylon Lock
4 5025011X8 2 BOLT, 5/16-18 x 1
5 5025127 2 NUT, 5/16-18 Hex Small Serrated Flange
6 5045616B 1 BRAKE HANDLE MOUNT
7 5025010X14 2 BOLT, 1/4-20 x 1-3/4
8 5025128 6 NUT, 3/8-16 Hex Serrated Flange
9 5025013X6 4 BOLT, 3/8-16 x 3/4
10 5021098 2 BEARING, Flange
11 5045610B 1 BRAKE HANDLE SHAFT
12 5045618B 1 BRAKE LINKAGE PIVOT
13 5025010X6 2 BOLT, 1/4-20 x 3/4
14 5025154 2 WASHER, 1/4" SAE
15 5025058X14 1 BOLT, 3/8-16 x 1-3/4 TFL
16 5045621B 1 SWITCH MOUNT BRACKET
17 5025126 2 NUT, 1/4-20 Hex Serrated Flange
18 5022182 2 SWITCH, Plunger, Snap-In, NO/NC
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 41

TP 400-7168-12-5Z-F



Rear Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Parking Brake
Group - Lower

VAN
DS
I///” 1,9'/;//@ T/ 3
i Q'Il?
(e
R
—
13 14

™ RH Spring Saddle
Not Shown.

\

\\ 15

// /3
®

See Parking Brake

~ -
~ P
i L so” .y~ Group - Lower
4 - e >3 LT N
/ -\ 2l ~
{ (>
h:’u/ A 3 \\"ﬂ 16

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 42 TP 400-7168-12-5Z-F



Rear Suspension Group

REF NO. PART NO. QTy.

1 5025298 2
2 5025301 2
3 5025056 12
4 5025394 4
5 5043815 2
6 5025165 8
7 5025013X22 2
8 5022912 2
9 5025013X16 2
10 5045904 2
11 5045898 2
12 5061181 2
13 5045601B 1
14 5045602B 1
15 50455888 2
16 5025018X24 4
17 5025018X20 4
18 5046059B 2
19 5025017X52 2
20 5025017X60 2
21 5025098 8
22 5061178 4
23 5025294 8
Footnotes

DESCRIPTION

SET SCREW, Square Head, 1/2-13x 3

NUT, 1/2-13 Hex Jam

NUT, 1/2-13 Hex Nylon Lock
NUT, 3/8-16 Hex Nylock Flange
SPACER, .39 x 1.00 x .75
WASHER, 3/8" Fender

BOLT, 3/8-16 x 2-3/4
DAMPENER

BOLT, 3/8-16 x 2

SPRING COMPRESSION PLATE
SPRING RETAINER

SPRING, Compression
SPRING SADDLE-LH

SPRING SADDLE-RH (Not Shown)
WHEEL MOTOR MOUNT
BOLT, 1/2-20 x 3

BOLT, 1/2-20 x 2-1/2

SPACER PLATE

BOLT, 1/2-13 x 6-1/2

BOLT, 1/2-13 x 7-1/2

NUT, 1/2-20 Hex Nylon Lock
CAST A-ARM

BOLT, Allen Head, 1/2-13 x 3

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

43

TP 400-7168-12-5Z-F



Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

32

RH Lift Frame
Not Shown.

- \( 2425
HECN oy /28
5]

&

W,}‘/J‘\ L

37

RH Deck Lift Pivot
Not Shown.

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 44 TP 400-7168-12-5Z-F



Deck Lift Group

REF NO. PART NO. QTY. DESCRIPTION
1 5061232B 1 DECK LIFT LOCK
2 5025158 2 WASHER, 1/2" SAE
3 5025210 1 HAIRPIN CLIP
4 5045058B 1 DECK LIFT PEDAL
5 5022044 1 PIN, Clevis, 1/2 x 2-1/2
6 5025010X6 1 BOLT, 1/4-20 x 3/4
7 5020639 1 SPRING, Extension
8 5025126 2 NUT, 1/4-20 Hex Serrated Flange
9 5023241 1 COLLAR, Split, 1/2
10 5025096 10 NUT, 3/8-16 Hex Nylon Lock
11 5022097 1 CAP
12 5044987B 1 ARM, Deck Lift Pivot
13 5061307B 1 DECK HEIGHT PLATE
14 5044992 4 SPACER, .38 x .50 x 1.56
15 5025013X22 4 BOLT, 3/8-16 x 2-3/4
16 5023082 1 PIN, 1/2 x 3-1/2 w/ Lanyard
17 5044993 1 LIFT PIVOT BOLT
18 5025013X10 4 BOLT, 3/8-16 x 1-1/4
19 5025018X24 2 BOLT, 1/2-20 x 3
20 5044994B 2 DECK LIFT LINK
21 5025098 2 NUT, 1/2-20 Hex Nylon Lock
22 5025282 1 NUT, 5/8-11 Hex Jam Nylon Lock
23 5025392 2 NUT, 5/16-18 Hex Nylock Flange
24 5061355B 2 EYEBOLT ANCHOR
25 5025034 4 NUT, 3/8-16 Hex
26 5025011X8 2 BOLT, 5/16-18 x 1
27 5025516 4 PIN, Roll, 3/16 x 1-1/2
28 5021253 4 SHIM
29 5023343 4 BUSHING, Flange
30 5020095 6 GREASE FITTING
31 5061354 1 LIFT FRAME ASSEMBLY - LH, Complete (Includes Ref No. 27)
32 5061353 1 LIFT FRAME ASSEMBLY - RH, Complete (Includes Ref No. 27, Not Shown)
33 5025056 6 NUT, 1/2-13 Hex Nylon Lock
34 5022434 8 BALL JOINT, 1/2-20 Male
35 5047027 4 SPACER, .51 X .75 X .56
36 5061358B 2 DECK LIFT PIVOT - LH
37 5061357B 2 DECK LIFT PIVOT - RH (Not Shown)
38 5049777 2 SPACER, .52 x 1.00 x 1.00
39 5025158 4 WASHER, 1/2" SAE
40 5025017X32 4 BOLT, 1/2-13x 4
41 - 8 NUT, 1/2-20 Hex
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 45

TP 400-7168-12-5Z-F



Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

32

RH Lift Frame
Not Shown.

- \( 2425
HECN oy /28
5]

&

W,}‘/J‘\ L

37

RH Deck Lift Pivot
Not Shown.

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 46 TP 400-7168-12-5Z-F



Deck Lift Group

REF NO.
42
43
44
45
46
47
48
49
50
51
52
53

Footnotes

PART NO.
5061350
5043607
5061349
5021811
5023392
25017-18
5025013X16
5025156
5061227
5061224B
5025326
5061348B

QTy.

i\ "2\ I \C T \o I \C T\ I \C T \C B\ B \C T \ b}

DESCRIPTION
DECK LIFT ROD - OUTER
SPACER, .50 x 1.00 x 2.00
DECK LIFT ROD - INNER
EYEBOLT, 3/8" x 8"
DECK LIFT SPRING
BOLT, 1/2-13 x 2-1/4
BOLT, 3/8-16 x 2
WASHER, 3/8" SAE
DECK PIVOT BUSHING
SPRING LINK
WASHER, 3/8 x 2
DECK LIFT SHAFT & MOUNT ASSEMBLY

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

47

TP 400-7168-12-5Z-F



Radiator Mount & Service Parts Group

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

28 27 26

See Engine Mount Group

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

TP 400-7168-12-5Z-F

48

© Copyright 2007 Briggs and Stratton. All Rights Reserved.



Radiator Mount & Service Parts Group

REF NO. PART NO.

1 5023129
2 5023150
3 5023127
4 5048534B
5 5023128
6 5023158
7 5023134
8 5025057
9 5025155
10 5048578B
11 5025249
12 5025170
13 5025337
14 5025011X6
15 5048579B
16 5023130
17 5023135
18 5023131
19 5025305
20 5025096
21 5048503B
22 25197
23 5025383
24 5025382
25 5022308
26 5048565B
27 5048563
28 5048564B
29 5025011X8
30 5023151
31 5048533B
32 5061419
Footnotes

QTy.

[ G G T 'y

N
o

4 4 A g2 2 A NDA DO AN 2 a NN 2N R

DESCRIPTION
SCREEN
PRESSURE CAP
RADIATOR
SCREEN BRACKET-RH
FAN SHROUD
BOLT, Flange Head, 5/16-18 x 1/2
FINGER GUARD-RH
NUT, 5/16-18 Hex Nylon Lock
WASHER, 5/16" SAE
RADIATOR MOUNT PLATE
BOLT, M8 x 20MM
WASHER, 5/16" Lock
WASHER, 5/16" USS
BOLT, 5/16-18 x 3/4
RADIATOR MOUNT BRACKET
ISO-MOUNT, Top
FINGER GUARD-LH
ISO-MOUNT, Bottom (2 piece)
WASHER, 3/8 x 1-3/4
NUT, 3/8-16 Hex Nylon Lock
RADIATOR MOUNT
WASHER, 1/2" USS
BOLT, M14 x 25MM
BOLT, M14 x 35MM
BODY CLIP, 5/16-18
RETAINING PLATE
LOWER SEAL
RETAINING PLATE, Quter
BOLT, 5/16-18 x 1
PETCOCK VALVE
SCREEN BRACKET-LH
OVERFLOW HOSE

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

49

TP 400-7168-12-5Z-F



Gearbox & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 50 TP 400-7168-12-5Z-F



Gearbox & Mount Group

REF NO. PART NO. QTY. DESCRIPTION
1 5022378 1 GEARBOX
2 5046349B 2 GEARBOX MOUNT BRACKET
3 5022908 1 PULLEY, Gearbox Input
4 5100039 2 KEY, 1/4 SQ. X 1
5 5025010X8 4 BOLT, 1/4-20 x 1
6 5020819 2 BUSHING, Tapered Hub
7 5022794 1 PULLEY, Spindle
8 5025038 3 NUT, 1/2-13 Hex
9 5044913 3 WASHER, Frame Retaining
10 25324-16 3 CARRIAGE BOLT, 1/2-13x 2
11 5025334 1 CARRIAGE BOLT, 1/2-13x 7
12 5025011X8 8 BOLT, 5/16-18 x 1
13 5025170 8 WASHER, 5/16" Lock
14 5025155 8 WASHER, 5/16" SAE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 51 TP 400-7168-12-5Z-F



Wheels & Tires Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Front Wheels & Tires

Rear Wheels & Tires

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 52 TP 400-7168-12-5Z-F



Wheels & Tires Group
REF NO. PARTNO. QTYV. DESCRIPTION

1 5023136 2 WHEEL & TIRE ASSEMBLY, 13 x 6.5 x 6, Complete (Includes Ref No. 2 - 5)
2 5022577 2 TIRE, Front, 13 x 6.5 x 6
3 5023136X1 2 WHEEL ASSEMBLY, for 13 x 6.5 x 6 Tires, Complete (Includes Ref No. 4 & 5)
4 5022631SX2 4 BEARING, Taper Roller (2 per tire)
5 5022631SX3 4 GREASE SEAL (2 per tire)
6 5047103 4 ADAPTER, Caster Wheel (2 per tire)
7 5025017X72 2 BOLT, 1/2-13x 9
8 5025056 2 NUT, 1/2-13 Hex Nylon Lock
9 5023363 2 WHEEL & TIRE ASSEMBLY, 26 x 12 x 12, Complete (Includes Ref No. 10 & 11)
10 5023152X1 2 TIRE, Rear, 26 x 12 x 12
11 5023364 2 WHEEL ASSEMBLY, 12 x 8.5
12 5022215 10 WHEEL LUG, 1/2 x 1-5/8
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 53 TP 400-7168-12-5Z-F



Decals - Brand & Model

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

| ﬁ

2 E

C IR . . . opondon: Suspansion

4 IS INDEPENDENT SUSPENSION

5 CAT

asel

]

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 54 TP 400-7168-12-5Z-F



Decals - Brand & Model

REF NO. PART NO.
5022227
5022556
5022239
5022555
5022929
5022813
5022814

NOo o~ ON =

Footnotes

QTy.

—_ A ) = -

DESCRIPTION
DECAL, Ferris Logo, 6-3/8"
DECAL, Ferris Logo, 5"
DECAL, First w/ Independent Suspension
DECAL, IS Independent Suspension
DECAL, CAT Diesel Power
DECAL, 61"
DECAL, 72"

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

55

TP 400-7168-12-5Z-F



Decals - Safety & Operation - CE Models

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

11

12

13

HYDRAULIC OIL
RESERVOIR

1- 15W-50 01l

OR Crrirol Symtnc- SW-50 Ol
oSy

DO NOT

PTO | Fusl
Cluich | Solenok|
A 204

GREASE

DAILYm

Attornator | Ignition
208 | 2A_|

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 56

TP 400-7168-12-5Z-F



Decals - Safety & Operation - CE Models
REFNO. PARTNO. QTYV. DESCRIPTION

1 5049200 1 DECAL, Control Panel
2 5061108 1 DECAL, Main, CE
3 5061217 1 DECAL, Danger, Open Flame
4 5061042 3 DECAL, Warning, Hand In Belt (Two on deck, one under rear belt guard)
5 1720389 2 DECAL, Warning, Mower
6 5061246 2 DECAL, Pinch Point, CE
7 1725941 1 DECAL, CZT Hydro Release
8 1704473 1 DECAL, Hot Surface
9 5047696 1 DECAL, Priming Instructions
10 5022063 1 DECAL, Deck Height
11 5045923 1 DECAL, Oil Reservoir
12 5047554 1 DECAL, Fuse Location
13 5021036 2 DECAL, Grease Daily
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 57 TP 400-7168-12-5Z-F



Decals - Safety & Operation - North American Models

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

F__ADANGER 4 _ODANGER
6 / ROTATING CUTTING BLADE/
not mpwar /
without daflactor or entire /'
/ urass eatehor in place. /
7

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 58 TP 400-7168-12-5Z-F



Decals - Safety & Operation - North American Models

REF NO. PART NO. QTY. DESCRIPTION
1 5049200 1 DECAL, Control Panel
2 5061106 1 DECAL, Main
3 5049658 1 DECAL, Danger
4 5020337 2 DECAL, Warning
5 5061245 2 DECAL, Pinch Point
6 1704277 1 DECAL, Danger (Chute In Place)
7 1704276 1 DECAL, Danger (Hand Under Deck)
8 5047696 1 DECAL, Priming Instructions
9 5022063 1 DECAL, Deck Height
10 5045923 1 DECAL, Qil Reservoir
11 5047554 1 DECAL, Fuse Location
12 5021036 2 DECAL, Grease Daily
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901070 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 59 TP 400-7168-12-5Z-F



Oil Cooler, Mount & Radiator Expansion Tank Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Hood, Bumper
& Shield Group

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 60 TP 400-7168-12-5Z-F



Oil Cooler, Mount & Radiator Expansion Tank Group
REF NO. PARTNO. QTYV. DESCRIPTION

1 5025011X8 5 BOLT, 5/16-18 x 1
2 5025155 5 WASHER, 5/16" SAE
3 5048577B 2 OIL COOLER PIVOT PLATE
4 48582 1 OVERFLOW HOSE
5 5020835 1 CLAMP, Hose
6 5022883X34 1 EXPANSION TANK, Complete (Includes Ref No. 7)
7 5022883X35 1 CAP
8 5025010X8 2 BOLT, 1/4-20 x 1
9 5025154 2 WASHER, 1/4" SAE
10 5025095 3 NUT, 1/4-20 Hex Nylon Lock
11 5025139 4 NUT, 5/16-18 Hex Large Serrated Flange
12 5022308 2 BODY CLIP, 5/16-18
13 5048580B 1 COOLER PIVOT ANCHOR
14 5025299X4 5 SCREW, Allen Head, 1/4-20 x 1/2
15 5048581B 1 COOLER LOCK BRACKET
16 5020602 2 COLLAR, 1" Split
17 5022319 1 KNOB
18 5025126 4 NUT, 1/4-20 Hex Serrated Flange
19 5022377 1 OIL COOLER
20 5048562B 1 OIL COOLER MOUNT
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 61 TP 400-7168-12-5Z-F



61" & 72" Mower Decks - Hanger Chains

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5000/61R
5000/61RCE
5000/72

9000/72R
5000/72RCE

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1210 & above) (5000/72)

5900204 (S/N: 1210 & above) (5000/72R)
5900205 (S/N: 1210 & above) (5000/72RC
5900201 (S/N: 1210 & above) (5000/61R)
5900202 (S/N: 1210 & above) (5000/61RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 62 TP 400-7168-12-5Z-F



61" & 72" Mower Decks - Hanger Chains
REF NO. PARTNO. QTY. DESCRIPTION

1 5025096 4 NUT, 3/8-16 Hex Nylon Lock
2 5025084 4 NUT, 3/8-16 Hex Jam
3 5025156 12 WASHER, 3/8" SAE
4 5050878X3 2 CHAIN, 3 LINKS
5 5025013X14 6 BOLT, 3/8-16 x 1-3/4
6 5025128 4 NUT, 3/8-16 Hex Serrated Flange
7 5045026 2 FRONT DECK HANGER
8 5025038 2 NUT, 1/2-13 Hex
9 5025158 4 WASHER, 1/2" SAE
10 5025056 2 NUT, 1/2-13 Hex Nylon Lock
11 5050878X5 2 CHAIN, 5 LINKS
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1210 & above) (5000/72)

5900204 (S/N: 1210 & above) (5000/72R)
5900205 (S/N: 1210 & above) (5000/72RC
5900201 (S/N: 1210 & above) (5000/61R)
5900202 (S/N: 1210 & above) (5000/61RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 63 TP 400-7168-12-5Z-F



61" Mower Deck - Deflector & Shield

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1210 & above) (5000/61R)
5900202 (S/N: 1210 & above) (5000/61RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 64 TP 400-7168-12-5Z-F



61" Mower Deck - Deflector & Shield

REF NO. PART NO.

5025057
5048418B
5025011X8
5025145X8
5048244B
5048243
5048245B

NOo o~ ON =

Footnotes

QTy.

11
1

N RN |

DESCRIPTION
NUT, 5/16-18 Hex Nylon Lock
SHIELD
BOLT, 5/16-18 x 1
CARRIAGE BOLT, 5/16-18 x 1
DEFECTOR MOUNT
RUBBER DEFLECTOR
RETAINING PLATE

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1210 & above) (5000/61R)
5900202 (S/N: 1210 & above) (5000/61RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

65

TP 400-7168-12-5Z-F



61" Mower Deck - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

2/

\
SR
’

72
@) —

i

(]

21" Sand Blade (CE Model)

Not Shown.
Torque Gapscrews
to 70 Ft. Lbs.
(95 Nm)

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1210 & above) (5000/61R)

5900202 (S/N: 1210 & above) (5000/61RC

66 TP 400-7168-12-5Z-F

© Copyright 2007 Briggs and Stratton. All Rights Reserved.



61" Mower Deck - Housing, Covers, Spindles & Blades

DECK SHELL W/DECALS, 61" REAR DISCHARGE (Includes safety decals.)

BOLT, Flange Head, 5/16-18 x 1-1/4 (Applies to CE model only)

NUT, 5/16-18 Hex Nylock Flange (Applies to CE model only)

REF NO. PART NO. QTy. DESCRIPTION
1 5300066 1
2 5061157B 1 DECK SHIELD - RH
3 5061156B 1 DECK SHIELD - LH
4 5022308 6 BODY CLIP, 5/16-18
5 5025155 6 WASHER, 5/16" SAE
6 5025011X6 6 BOLT, 5/16-18 x 3/4
7 5025394 18 NUT, 3/8-16 Hex Nylock Flange
8 5049438 3 SPINDLE ASSEMBLY, Complete
9 5025390X10 18 BOLT, Flange Head, 3/8-16 x 1-1/4
10 5020842 3 MOWER BLADE, 21"
11 5023272 3 MOWER BLADE, SAND, 21" (Applies to CE model only)
12 5025477 3 WASHER, 5/8" GRADE 8, YZ
13 5025320X14 3 BOLT, 5/8-11 x 1-3/4
14 5023156 12
15 5047408 8 SPACER, .39 x .75 x .50 (Applies to CE model only)
16 5025392 12
17 5061412B 1 BLOWOUT BAFFLE - LH (Applies to CE model only)
18 5061413B 1 BAFFLE REINFORCEMENT (Applies to CE model only)
19 5061411B 1 BLOWOUT BAFFLE - RH (Applies to CE model only)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1210 & above) (5000/61R)
5900202 (S/N: 1210 & above) (5000/61RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

67

TP 400-7168-12-5Z-F



61" Mower Deck - Pulleys, Belt & Idler Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1210 & above) (5000/61R)
5900202 (S/N: 1210 & above) (5000/61RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 68 TP 400-7168-12-5Z-F



61" Mower Deck - Pulleys, Belt & Idler Arm

REF NO. PART NO. QTy.

1 5023123 1
2 5025017X36 1
3 5025150 2
4 5045022 1
5 5021541 2
6 5020095 1
7 5045019B 1
8 5025018X24 1
9 5025098 2
10 5025158 4
11 5021976 4
12 5045023 2
13 5023340 1
14 5025096 1
15 5025128 1
16 5025056 1
17 5022800 1
18 5025018X28 3
19 5025058X14 1
20 5045024B 3
21 5020815 3
22 5022726 3
23 5020819 3
24 5025010X8 6
Footnotes

DESCRIPTION
BELT
BOLT, 1/2-13 x 4-1/2
WASHER, 1/2" USS
SPACER, .52 x 1.00 x 3.50
BUSHING, Flange
GREASE FITTING
IDLER ARM
BOLT, 1/2-20 x 3
NUT, 1/2-20 Hex Nylon Lock
WASHER, 1/2" SAE
PULLEY, Idler
SPACER, .52 x 1.00 x .44
SPRING, Extension, Swivel End
NUT, 3/8-16 Hex Nylon Lock
NUT, 3/8-16 Hex Serrated Flange
NUT, 1/2-13 Hex Nylon Lock
HOLE PLUG
BOLT, 1/2-20 x 3-1/2
BOLT, 3/8-16 x 1-3/4 TFL
IDLER PULLEY MOUNT
PULLEY, Spindle
KEY, 1/4 SQ. X 1-1/2
BUSHING, Tapered Hub
BOLT, 1/4-20 x 1

The above parts group applies to the following Mfg. Nos.:

5900201 (S/N: 1210 & above) (5000/61R)
5900202 (S/N: 1210 & above) (5000/61RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

69

TP 400-7168-12-5Z-F



61" Mower Deck - Rollers & Casters

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900201 (S/N: 1210 & above) (5000/61R)
5900202 (S/N: 1210 & above) (5000/61RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 70 TP 400-7168-12-5Z-F



61" Mower Deck - Rollers & Casters

REF NO. PART NO. QTy.

1 5020785 1
2 5041655B 1
3 5025155 1
4 5025011X8 1
5 5025139 1
6 5025128 4
7 5025013X8 4
8 5048537B 1
9 50485368 1
10 5025013X36 2
11 5045992 2
12 1716353 2
13 5046446 2
14 5025096 2
Footnotes

DESCRIPTION
ROLLER
PIN, Roller Mount
WASHER, 5/16" SAE
BOLT, 5/16-18 x 1
NUT, 5/16-18 Hex Large Serrated Flange
NUT, 3/8-16 Hex Serrated Flange
BOLT, 3/8-16 x 1
CASTER MOUNT-LH
CASTER MOUNT-RH
BOLT, 3/8-16 x 4-1/2
SPACER, .39 x .63 x 2.56
GAUGE WHEEL
SPACER, .39 x 1.00 x .79
NUT, 3/8-16 Hex Nylon Lock

The above parts group applies to the following Mfg. Nos.:

5900201 (S/N: 1210 & above) (5000/61R)
5900202 (S/N: 1210 & above) (5000/61RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

71

TP 400-7168-12-5Z-F



72" Mower Deck - Deflector & Shield - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900204 (S/N: 1210 & above) (5000/72R)
5900205 (S/N: 1210 & above) (5000/72RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 72 TP 400-7168-12-5Z-F



72" Mower Deck - Deflector & Shield - Rear Discharge

REF NO. PART NO.
5025145X6
5048418B
5025057
5025011X8
50484698
5025155
5025170
5048470
5048471B

© 00 NO O~ WN =

Footnotes

QTy.

3
1
9
9
1
3
3
1
1

DESCRIPTION
CARRIAGE BOLT, 5/16-18 x 3/4
SHIELD
NUT, 5/16-18 Hex Nylon Lock
BOLT, 5/16-18 x 1
DEFLECTOR MOUNT
WASHER, 5/16" SAE
WASHER, 5/16" Lock
RUBBER DEFLECTOR
RETAINING PLATE

The above parts group applies to the following Mfg. Nos.:
5900204 (S/N: 1210 & above) (5000/72R)

5900205 (S/N: 1210 & above) (5000/72RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

73

TP 400-7168-12-5Z-F



72" Mower Deck - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Torque Capscrews

to 70 Ft. Lbs.
(95 Nm)
The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1210 & above) (5000/72)
74 TP 400-7168-12-5Z-F

© Copyright 2007 Briggs and Stratton. All Rights Reserved.



72" Mower Deck - Housing, Covers, Spindles & Blades

REF NO.

0o N OB O =

NN DN 4 4 4 a4 a4 a a a a a
N = O © oo ~NOO»WNM-—= OO

Footnotes

PART NO.
5061288
5025394
5061293B
5402403
5061290B
5025013X10
5025045
5061300
5025392
5025411
5061213B
5061214B
5300062
5022308
5025155
5025011X6
5025394
5049438
5025390X10
5022476
5025477
5025320X14

QTy.

W W W= W =200 O — — 4 o o a N)W = = oa —

oo

[oe]

DESCRIPTION
RUBBER CHUTE ASSEMBLY, Complete (Includes Ref No. 2 - 6)
NUT, 3/8-16 Hex Nylock Flange
CHUTE FRAME
RUBBER CHUTE
CHUTE SUPPORT
BOLT, 3/8-16 x 1-1/4
NUT, 5/16-24, Hex Nylon Lock
CHUTE MOUNT ROD
NUT, 5/16-18 Hex Nylock Flange
BOLT, Flange Head, 5/16-18 x 3/4
SPINDLE COVER - RH
SPINDLE COVER - LH
DECK SHELL W/DECALS, 72" SIDE DISCHARGE (Includes safety decals.)
BODY CLIP, 5/16-18
WASHER, 5/16" SAE
BOLT, 5/16-18 x 3/4
NUT, 3/8-16 Hex Nylock Flange
SPINDLE ASSEMBLY, Complete
BOLT, Flange Head, 3/8-16 x 1-1/4
MOWER BLADE, 25"
WASHER, 5/8" GRADE 8, YZ
BOLT, 5/8-11 x 1-3/4

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1210 & above) (5000/72)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

75

TP 400-7168-12-5Z-F



72" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

11

\

25" Sand Blade (CE Model)

10

Not Shown.
Torque Capscrews
to 70 Ft. Lbs.
(95 Nm)

The above parts group applies to the following Mfg. Nos.:
5900204 (S/N: 1210 & above) (5000/72R)

5900205 (S/N: 1210 & above) (5000/72RC

76 TP 400-7168-12-5Z-F

© Copyright 2007 Briggs and Stratton. All Rights Reserved.



72" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

DECK SHELL W/DECALS, 72 RD (Includes safety decals.)

BOLT, Flange Head, 5/16-18 x 1-1/4 (Applies to CE model only)

NUT, 5/16-18 Hex Nylock Flange (Applies to CE model only)

REF NO. PART NO. QTy. DESCRIPTION
1 5300068 1
2 5061213B 1 SPINDLE COVER - RH
3 5061214B 1 SPINDLE COVER - LH
4 5022308 6 BODY CLIP, 5/16-18
5 5025155 6 WASHER, 5/16" SAE
6 5025011X6 6 BOLT, 5/16-18 x 3/4
7 5025394 18 NUT, 3/8-16 Hex Nylock Flange
8 5049438 3 SPINDLE ASSEMBLY, Complete
9 5025390X10 18 BOLT, Flange Head, 3/8-16 x 1-1/4
10 5022476 3 MOWER BLADE, 25"
11 5023273 3 MOWER BLADE, SAND, 25" (Applies to CE model only)
12 5025477 3 WASHER, 5/8" GRADE 8, YZ
13 5025320X14 3 BOLT, 5/8-11 x 1-3/4
14 5023156 12
15 5047408 8 SPACER, .39 x .75 x .50 (Applies to CE model only)
16 5025392 12
17 5061409B 1 BLOWOUT BAFFLE - LH (Applies to CE model only)
18 5061413B 1 BAFFLE REINFORCEMENT (Applies to CE model only)
19 5061408B 1 BLOWOUT BAFFLE - RH (Applies to CE model only)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900204 (S/N: 1210 & above) (5000/72R)
5900205 (S/N: 1210 & above) (5000/72RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

77

TP 400-7168-12-5Z-F



72" Mower Deck - Belt, Pulleys & Idler Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Side Discharge
Bolt Location

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1210 & above) (5000/72)

5900204 (S/N: 1210 & above) (5000/72R)

5900205 (S/N: 1210 & above) (5000/72RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 78 TP 400-7168-12-5Z-F



72" Mower Deck - Belt, Pulleys & Idler Arm

REF NO. PART NO. QTy.

1 5022439 1
2 5025017X36 1
3 5025150 2
4 5045022 1
5 5021541 2
6 5020095 1
7 5045019B 1
8 5025018X24 1
9 5025098 2
10 5025158 4
11 5021976 4
12 5045023 2
13 5023340 1
14 5025096 1
15 5025128 1
16 5025056 1
17 5025058X14 1
18 5025018X28 3
19 5045024B 3
20 5022794 3
21 5022726 3
22 5020819 3
23 5025010X8 6
Footnotes

DESCRIPTION
BELT
BOLT, 1/2-13 x 4-1/2
WASHER, 1/2" USS
SPACER, .52 x 1.00 x 3.50
BUSHING, Flange
GREASE FITTING
IDLER ARM
BOLT, 1/2-20 x 3
NUT, 1/2-20 Hex Nylon Lock
WASHER, 1/2" SAE
PULLEY, Idler
SPACER, .52 x 1.00 x .44
SPRING, Extension, Swivel End
NUT, 3/8-16 Hex Nylon Lock
NUT, 3/8-16 Hex Serrated Flange
NUT, 1/2-13 Hex Nylon Lock
BOLT, 3/8-16 x 1-3/4 TFL
BOLT, 1/2-20 x 3-1/2
IDLER PULLEY MOUNT
PULLEY, Spindle
KEY, 1/4 SQ. X 1-1/2
BUSHING, Tapered Hub
BOLT, 1/4-20 x 1

The above parts group applies to the following Mfg. Nos.:

5900203 (S/N: 1210 & above) (5000/72)
5900204 (S/N: 1210 & above) (5000/72R)
5900205 (S/N: 1210 & above) (5000/72RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

79

TP 400-7168-12-5Z-F



72" Mower Deck - Rollers & Casters

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1210 & above) (5000/72)

5900204 (S/N: 1210 & above) (5000/72R)

5900205 (S/N: 1210 & above) (5000/72RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 80 TP 400-7168-12-5Z-F



72" Mower Deck - Rollers & Casters

REF NO. PART NO. QTY. DESCRIPTION
1 5020785 1 ROLLER
2 5041655B 1 PIN, Roller Mount
3 5025156 1 WASHER, 3/8" SAE
4 5025013X8 1 BOLT, 3/8-16 x 1
5 5025128 5 NUT, 3/8-16 Hex Serrated Flange
6 5020655 2 PIN, Lynch
7 5041476 6 SPACER, 1.02 x 1.56 x .50
8 5021541 4 BUSHING, Flange
9 5046965B 2 CASTER MOUNT ARM
10 5020095 2 GREASE FITTING
11 5025013X6 4 BOLT, 3/8-16 x 3/4
12 5022098 2 CAP, Plastic
13 5045034B 2 CASTER ROLLER PIN
14 5045188B 2 CASTER YOKE
15 5022060 2 ROLLER, Caster
16 5025011X6 2 BOLT, 5/16-18 x 3/4
17 5025127 2 NUT, 5/16-18 Hex Small Serrated Flange
18 5025292 2 WASHER, 5/16" GD9
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1210 & above) (5000/72)

5900204 (S/N: 1210 & above) (5000/72R)

5900205 (S/N: 1210 & above) (5000/72RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 81 TP 400-7168-12-5Z-F



61" & 72" Mower Decks - Rear Mount Bars

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1210 & above) (5000/72)

5900204 (S/N: 1210 & above) (5000/72R)
5900205 (S/N: 1210 & above) (5000/72RC
5900201 (S/N: 1210 & above) (5000/61R)
5900202 (S/N: 1210 & above) (5000/61RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 82 TP 400-7168-12-5Z-F



61" & 72" Mower Decks - Rear Mount Bars
REF NO. PART NO. QTy. DESCRIPTION

1 5045009 2 DECK PUSHER BAR, Complete (Includes Ref No. 13)
2 5020095 2 GREASE FITTING
3 5025093 2 NUT, 3/4-16 Hex Jam
4 5025265X24 2 BOLT, 3/4-16 x 3
5 5022111 4 ROD END SEAL
6 5022039 2 BALL JOINT, 3/4-16 Male
7 5025160 2 WASHER, 3/4" SAE
8 5025284 2 NUT, 3/4-16 Hex Nylon Lock
9 5025096 2 NUT, 3/8-16 Hex Nylon Lock
10 5045037B 2 PUSHER BAR MOUNT PIN
11 5025013X10 2 BOLT, 3/8-16 x 1-1/4
12 5025156 4 WASHER, 3/8" SAE
13 5023344 8 BUSHING (Qty. (4) per pusher bar)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900203 (S/N: 1210 & above) (5000/72)

5900204 (S/N: 1210 & above) (5000/72R)
5900205 (S/N: 1210 & above) (5000/72RC
5900201 (S/N: 1210 & above) (5000/61R)
5900202 (S/N: 1210 & above) (5000/61RC

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 83 TP 400-7168-12-5Z-F



Electrical Schematic - Charging Circuit

(S/N: 1290 & below)

— — =
= E
FOUR GAUGE WIRE HARNESS | 185000Z/C31D WIRE HARNESS g
48908 48523 2
= m
IGNITION SWITCH = ]
20A FUSE POSITION | CIRCUIT MAKE 5 =
DIODE PLUG 21603 = m
22883-5 1 " GREEN BLACK 1. OFF none oo £
Uk 2. HEAT 19430 +AC iE 2
3.RUN |30 +AC c@ 2 2
q PTO gzlslgﬁ“ 4START 30417 450+ AG 2 %
= ORANGE 1 ORANGE/BLACK ORANGE/BLACK § I £
YELLOW YELLOW. YELLOW m S
VIOLET [ @0@ VIOLET VIOLET [ =
® @ i -— +
N BLUE - l BLUE
woow oo BATTERY
BLACK L) —ﬂ H YELLOW YELLOW YELLOW
HOURMETER | _ - I Q@ AANGEBLACK
510099 5 8|2|e ® ® Y s ORANGELAC 20A FUSE
o ] g ] 1 I ™~ 21603
: T siack - D 8
REE l = PTO SWITCH z ™ 30A FUSE
VOLIMETER | < % = 80 g 21771 =
22387 N E o | = 3 2AFUSE |2 2
] g 2 - = 21603 e 2
=] l A — m
BLACK — 2 g -
@\ WHTERED | £ R NEUTRAL ) WHITE - 52
] SWITCH-RH - g =
TEMPERATURE ALARW HORN 2 -
GAUGE - S (& (8 22594 22438 Q0 E ]
e g % 2|2 ORANGE gl B
TEMPERATURE g GLOW PLUG
1 SWITCH 5 INDICATOR
D %};OI;I;N o1 f = 22883-4
= BRAKE e O,
GAUGE I SWiTCH g- Mg H
= 22182 ES
46473 = lo |< E E] T0 GLOW
s EEEER ! g I — PLUGS
ZEIEElE 2
miE R (E |F o
l ORANGE/GREEN 2
| é} E: TEMPERATURE ERE
1 SENSOR $ A - [E DIODE PLUG
o|© ® 0 22830 5 |2 _“._E"" e g i 255
= é % @] 22182 g
S = ORANGEAVHITE 5
| =1 Pl Pl 35
m = 60A MAX] FUSE
= 22011
I OIL PRESSURE 3 ——
SwITCH NEUTRAL ?1 fw . .
1 L — SwitHtl 0 0 2 FUSE HOLDER ASSEMBLY  STARTER MOTOR | 5
- Wl & 47562 AND SOLENOID | 5
< ORANGE 5 = =
RELAY g el ALTERNATOR
1 21766 =
w] o]
l 2 E'_ " | SEAT SWITCH
g 22094
1 =
YELLOW ORANGEWHITE YO FUEL
L] SOLENOID
YELLOW
1
1

l68esccO

ENGINE BLOCK

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

84

TP 400-7168-12-5Z-F



Electrical Schematic - Cranking Circuit

(S/N: 1290 & below) 168escr0
ENGINE BLOCK
= £ =
FOUR GAUGE WIRE HARNESS | 185000Z/C31D WIRE HARNESS :;‘
48908 48523 - E]
IGNITION SWITCH m 2
DIODE PLUG 20A FUSE POSITION | CIRCUIT MAKE 5 a
228835 1 L aREEN Bk [ 1. OFF none R 2
it 7 2 HEAT _ [19+30+ AC e 2
3.AUN  [30+AC &= 2 g
PTO CLUTCH 4. START |30+ 17+ 50+ AC = g
ORANGE 1 ORANGE/BLACK ORANGE/BLACK E fi 2
YELLOW YELLOW VELLOW g
VIOLET - O VIOLET VIOLET [ “
® @ =
GREEN = — +
BLUE RS 1 I g 5
] " A
BLACK A o (o N YELOW A YELLOW BATTERY
HOURMETER | _ ol Qo ORANGE/BLACK
5100996 5 eI o 12 20A FUSE
m 2l ] |1 __GRAY S~ 21603
BLACK - U 8 "
Mg ]
®: < I E FRANGE 30 FUSE
VOLTMETER | < 5 & am =
22387 B ] g | ] 20AFUSE |z 2
e = 21603 e =
@ N, il
\ BLACK A | 2 Iz l | Y-
A\ WATERED At EE] NEUTRAL ?w ) WHITE ] g
- B
TEMPERATURE 1 ALARN HORN SWITCH-RH g g
GAUGE = SIER 22594 22438 Q_O z 2
22483 g g g ' . ORANGE " | 8
TEMPERATURE z GLOW PLUG
1 @ SWITCH é |—‘ INDICATOR
BROWN S 228834
whre 1] e
= BRAKE e e
INDICATOR SWITeH | -] =
GAUGE = 22182 (@] E
T kEBEEE | 5 — § "olies'
EREERE £
= im |2 |F o
l ORANGEIGREEN 2
] cé 2| TEMPERATURE g |2
1 SENSOR ] z R = [E DIODE PLUG
O] © @ O 22930 & % re _@ s‘mﬁ g [[lj‘ 228635
= é g Q 22182 2
£ = ORANGEAVHITE z
] = el Rt =5
m m 60A MAXI FUSE
2 22911
l 0IL PRESSURE 3 —
SWITCH NEUTRAL | 2 ‘?« . i
1 L N Swgfaﬂe-lﬂ 00 2 FUSE HOLDER ASSEMBLY ~ STARTER MOTOR | =
= 2 47562 AND SOLENOID | 5
-+ 5
| < ORANGE g = 2
£ El ALTERNATOR
I 2 {—
e “_ T | SEAT SWITCH
o 22094
1 = I
JELLOW ORANGE/WHITE T0 FUEL
] SOLENOID
VELLOW
1
1

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 85 TP 400-7168-12-5Z-F



Electrical Schematic - Operator Presence/Safety Circuit

(S/N: 1290 & below)

FOUR GAUGE WIRE HARNESS
48908

1850002/C31D WIRE HARNESS
48523

1
I IGNITION SWITCH
20A FUSE
DIGDE PLUG myas POSITION | GIRCUIT MAKE
22883-5 1 " GREEN BLACK 1. OFF none
Hif ( 2. HEAT 19+30 +AC
PTO GLUTCH AN (20:AC0
o 4.START |30+17 + 504 AG
(= ORANGE | ORANGE/BLACK ORANGE/BLACK
VELLOW YELLOW VELLOW
vioter | ® VIOLET VIOLET
g g GREEN 1
/ T ! = aonon YELLOW vewow
- et YELLOW
R e l H D b
HOURMETER Q@
5100996 5 SlEle ‘f@—éj‘ E@E Y] (e 20A FUSE
g i3 1 - S 21603
=
@: BAck A | l % 01 g JoRANGE
= = " PTO SWITCH &
VOUMETER | < E 2 22180 &
22387 g 2 g | - & WAFUSE |
- S ES l - b 21603 s
= —
-
BLACK - 2 i
@\ WHITERED B = NEUTRAL ), O WHITE
| SWITCH-RH -
TEMPERATURE ALARM HORN
GAUGE < 2 |E |3 22594 22438 Q0
22483 g g | ) ommee
s -
- " TEMPERATURE g GLOW pLUG
1 SWITCH 2 J
BROWN I 228834
| — = BRAKE Ne)

INDICATOR SWITCH ] =
GAUGE = 218 O H
46473 slzls s la ] E -

SEIZEZER S
EEEREE 3
ORANGE/GREEN 2
g Cé 2| TEMPERATURE R E
SENSOR 2 Z Im = 1
@ ! g }3 .| seake |2 [;E
Q 2 250 18| L1 |swiren |3 l['j‘
= g % (@] 22182 g
£ 2
I £ | ormeewnre 1 L 2
=
I 0IL PRESSURE 3 —
SwiTcH NEUTRAL ?m j),, -
1 SWITCH-LH . ]
= =
= 22438 Q0 =
| - I ORANGE  J g =
£l H =
RELAY 5 =l ALTERNATOR
] 21766 = l
=_ T | SEAT SWITCH
22094
1
YELLOW ORANGE/WHITE 10 FUEL
] SOLENOID
VELLOW
1
1

FUSE HOLDER ASSEMBLY
47562

60A MAXI FUSE

168esci0

ENGINE BLOCK

= = =
= m
g
=
=
= bl
= =
|4 =
: 2
= El
5@ =
3= 14
g4 = °
5 m =
= a
b4 123
H L
2
E g
E
— e

30A FUSE
2477

FUHAVGIY
€661
F18Y AUILIVE INILISOd

a3y

T0 GLOW
PLUGS

DIODE PLUG
22883-5

22911

STARTER MOTOR
AND SOLENOID

FOTI3A

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

86

TP 400-7168-12-5Z-F



Electrical Schematic - PTO & Hourmeter Circuit

(S/N: 1290 & below)

168escp0

EMGINE BLUCK

—y e =
= o
FGUR GAUGE WIRE HARNESS i 1550002/C310 WIRE HARNESS g
48308 48523 = =
IGNITION SWITCH " g
DIGDE PLEG 20‘\1 FgSE POSITIGN  CIRCUIT MAKE = =]
i ] g [P 1. OFF none __i E]
L ZHEAT 19430+ AC B e
i 2. RUN 30+ AC “z = 2
( PTO ELUTCH FSTART 30417 <50 < AC = 2
CAANGE ] DRANE/ALALK DRANGE/BLACK g [f ]
VELLOW VELLOW YELLOW m =4
- i — :
] I g = +
= | ELUE — =
j’:\ s | ﬁ VELLOW YELOW VELLOW BATTERY
HOURMETER Q. @ RAMGE B, AGK 30
23244 & ERE] B DRANGE/H, A #0
= £ (2|2 @
T b w7
= - . IGNITION 450
[ mack ] z Y SWITeH
- = H] 228831 30A FUSE
YOLTMETER = 5 = g M4 #7 2071 -
22357 2 B ] - 3 208 FUSE g
&l 5 ] - = 21604 E:
BLAGK _ —1, | I a2E
(L VHITERED A——] = ' NEUTRAL ?, ﬁ HITE = g3
] " Z
TEMPERATURE 1 ALARDE HORH SWITCH-RY E E
GAUGE = 22504 e OO E 2
A 2 l ONANBE - El &
[ .  OnANEL
TEMPERATURE = GLOW PLUS
SWITEH B
BROWN L] 1 229034
ViHITE L
= BRAKE A
picay SWITCH <
= 20182 ES
447 o |= e = B TO GLOW
2 il 1 E PLUGS
2 222 =
[ 2
ORANGE/GREEN =}
‘ g 2] TEMPERATURE 3 |2
! SEHSOR S ERE = DIODE PL
Ol P00 © @) 1 22930 < = P’ 7+ | DRAKE | 2 D} @ uﬁ?’ﬁ! .&UG
] A3 SWITCH | S
= coE 2w | R
= ER Z
) £ = GRANGLAVHITE £
B = B0A MAXE FUSE
= a1t
I 0L PRESSURE &
SWITCH HEUTRAL L ] e
] il SW;'EE;-LH e H FUSE HOLDER ASSEMBLY  STARTERMOTOR | =
- &= AP5E2 =
I B st £ = AHD SOLENEID | 5
" x -
RELAY E = ALTERNATOR
i 21766 =
*_ I | SEATSWIECH
20044
1
YELOW s
DRANBEMHITE 10 FUEL
l =~ solmmoin
YeLLDW
i
]

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

87

TP 400-7168-12-5Z-F



Electrical Schematic - Gauges & Alarm Circuit
(S/N.' 1290 & below) 168escg0

ENGINE BLOCK

= = =
= -
FOUR GAUGE WIRE HARNESS 1 185000Z/C31D WIRE HARNESS :;‘
48908 48523 . 2
IGNITION SWITCH b 2
DIODE PLUG 208 FUSE POSITION | CIRCUIT MAKE E 3
=<
22883-5 1 L GREEN BLACK 1. OFF none - £l
il 7 @ 2 HEAT  |19+30+AC e 2
3.RUN  [30+AC @ e g
a PTO CLUTCH 4.START |30+17 + 504 AG = 8
22884 e 2
ORANGE 1 ORANGE/BLACK Py ORANGE/BLACK E I 5
[ YELLOW YELLOW A p VELLOW g
violeT G - VIOLET ~ VIOLET N [ “
N = — +
[ =]
= BLUE 1 SLUE om0 oo R BATTERY
A Btck A | l | R YELLOW YELLOW
HOURMETER QD
5100996 g § &l ® Gm —ﬂ '{ B-z SRR 20A FUSE
5] izl 1 GRAY T~ 21603
&3 E = g U U o IGNITION 230
_stack At ] l 5 B H JORANGE SHeH 30A FUSE
= = = |7 ProswitcH ] #He  #7 21771
vourmerer | < B 3 22180 & S
22387 8 s e | ~ ] 20AFUSE |z 2
= = N = - + 21603 < E
puack At | z = 5g
T : B ' © NEUTRAL ?Q jl Wit i e
SWITCH-RH - 4 =2
TEMPERATURE ALARW HORN z =
GAUGE < s IB 22594 22438 o_O E e
22483 2 ElEE ORANGE gl 2
I =<
- " TEMPERATURE z GLOW PLUG
WITCH 2
BROWN | swire = 22863-4
WHITE = BRAKE el
INBICATOR SWITCH ] =
GAUGE = 22182 O E
46473 E E] 10 GLOW
sEBEEER ! E — PLUGS
RREERE =
R EF 8
ORANGE/GREEN 2
é J) A TEMPERATURE 2 %
. 1 L SENSOR SO0, | saake |2 |7 = [;@ DIODE PLUG
O @) 22930 815 | Lo | swion |2 [[lj‘ 22883-5
= 5 1la 22182 m
= g2lQ g
= 2 =
I 2 oo || :
m m 60A MAXI FUSE
= 22911
l 0IL PRESSURE 3 ]
SwiTCH neutraL | 2 j),, il
1 SWITCH-LH . 3
== 29438 O 0 = FUSE HOLDER ASSEMBLY STARTER MOTOR =
= g 47562 AND SOLENOID | 5
< ORANGE g = 2
RELAY £ ] ALTERNATOR
1 21766 =
*_ T" | SEAT SWITCH
22004
1
YELLOW ORANGE/WHITE T0 FUEL
] SOLENOID
VELLOW
1
1

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 88 TP 400-7168-12-5Z-F



Electrical Schematic - Glow Plug Heat Circuit

(S/N: 1290 & below)

FOUR GAUGE WIRE HARNESS

48908

DIODE PLUG
22883-5

1850002/C31D WIRE HARNESS
48523

699LF
T18Y3 AILIVE JALLYIIN

168eschO

ENGINE BLOCK

IGNITION SWITCH
208 FUSE POSITION | CIRGUIT MAKE
L GREEN BLACK - 1. OFF none
il 7 2 HEAT _ |19+30+AC
PTO CLUTCH BRUN 130 +AC
22884 4 START 30+ 17 +50+AC
ORANGE/BLACK ORANGE/BLACK
YELLOW. YELLOW
VIOLET VIOLET
GREEN
YELLOW YELLOW YELLOW
oNe)
ORANGE/BLACK

AVH9

VIOLET
BLUE
BLACK
HOURMETER
5100996 g 2 |# | G
m z2 ==
- R2R
BLACK —
z
VOLTMETER = E
22387 2 E
o g
=
N BLACK At | z =
N_WHITE/RED _—1—1 ERE
TEMPERATURE -
GAUGE < ERERES
22483 =] 5|3
5 2z 2
s 2
BROWN
@l WHITE
GAUGE
p473 ol lzls 5 le
R E o
RIFEEIE R
O 000 ® | O

ALARM HORN
22594

TEMPERATURE
SWITCH

TIH/ALIHM ||[E

2| TEMPERATURE
SENSOR
22930

‘,1|

0L PRESSURE
SWITCH

a3y

21603

= = =
= z
o
ES
=
E
w
£
=
el
=
-<
fx)
>
= o
= g
= 2
&
@
2
2
g
g
g
— :
- +

IGNITION 230

8 Yormoe SWITCH
E ORANGE 228831 30A FUSE
g #19 #7 277 g
& 2AFUSE |Z E
21603 = =
| — il
a®
a>
NEUTRAL ? jl 2 g3
SWITCH-RH - s 2
22438 [OJNe) E [}
ORANGE " E E
g SDicATOR
5
= 22883-4
BRAKE . Q.
SWITCH 5*~ s
22182 =
E T0 GLOW
R— PLUGS
ORANGE/GREEN 8
[~
o g |5
£ O, Q] saake |27 i E@__} DIODE PLUG
g2 L= | swow |2 228835
51 22182 m
g2lQ g
= ORANGEWHITE E
W ) — =
B 60A MAXI FUSE
22911
—
NEUTRAL o j)« - T
SWITCH-LH | (577 2 FUSE HOLDER ASSEMBLY  STARTER MOTOR | =
g 47562 AND SOLENOID | &
< ORANGE g = =
£ E] ALTERNATOR
=
_ T | SEAT SWITCH
22094
YELLOW ORANGEWHITE YO FUEL
=L ouenon

YELLOW

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

89

TP 400-7168-12-5Z-F



Electrical Schematic - Charging Circuit
(S/N: 1291 & above) l68esccl

ENGINE BLOCK

= = =
= -
FOUR GAUGE WIRE HARNESS 1 185000Z/C31D WIRE HARNESS g
48908 48523 - E
(Replacement Harness with Diode) IGNITION SWITCH ] ®
20A FUSE ] =]
DIODE PLUG 216{?38 POSITION | CIRCUIT MAKE E 5
228835 1 " GREEN BLACK 1. OFF none .= =
iy 2. HEAT 19+30 +AC - 2
{ g3 2 o
3. RUN 30 + AC © m [nd E
{ PTO CLUTCH 4.START |30+17 + 504 AG = g
ORANGE 1 ORANGE/BLACK ORANGE/BLACK E fi 2
YELLOW YELLOW VELLOW g
VIOLET VIOLET VIOLET [ =
GREEN — +
BLUE ] ]
) BLACK At | VELLOW YELLOW YELLOW BATTERY
HOURMETER | _ ° ORANGE/BLACK
5100996 = = LA
51009 = g Ele @ OO 20A FUSE
3 gl2|2 | -t 21603
o IGNITION 30
BLAGK A1\ | 2 YoRANGE SWITCH
B H 228831 30A FUSE
VOLTMETER | < = 2 My #7 2771 -
e |2 z g | 5 WAFUSE |z g
- © E] - 21603 B 2
BACK A\ | 2= l 5 E
WHITE/RED _A—t— R NEUTRAL ? f WHITE » g3
N MHITERED. . s 2 m
TEMPERATURE | SWITCH-RH . H 2
il M A AL o T 5
22483 % £z |2 | ORANGE i - gl 2
& =<
TEMPERATURE z GLOW PLUG
- 1 SWITCH é |— @ INDICATOR
W I 22863-4
0 WHITE T L
INDICATOR = BRAKE "
aauce = s @) 2 H z T0 6LOW
° g a El
1 § R | | R— 2 g PLUGS
RRERERE g = E
= E]
ORANGE/GREEN 2 m
‘ 2| TEMPERATURE g |2
PO00O® 1 SENSOR 8 2R - [E DIODE PLUG
Q O 22980 < {E| Lo s‘mﬁ g B 228635
= 515 0O 2 | &
T =R z TO FUEL
g = ORANGEAVHITE SOLENOID |
1 £ Ry — ]
m E] 60A MAXI FUSE
2 22911
0IL PRESSURE 3 | _
SWITCH NEUTRAL | 2 j)«« . 12 i
1 L Swgfaﬂe-lﬂ 0 0O 2 § FUSE HOLDER ASSEMBLY  STARTER MOTOR | =
N l___ & 12 47562 AND SOLENOID s
< ORANGE % El = 2
RELAY E E] ALTERNATOR
1 21766 =
*_ T" | SEAT SWITCH
22004
1
l YELLOW ORANGEAWHITE
VELLOW
1
1

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 90 TP 400-7168-12-5Z-F



Electrical Schematic - Cranking Circuit

(S/N: 1291 & above)

1l68escrl

ENGINE BLOCK

= = =
= &
FOUR GAUGE WIRE HARNESS | 185000Z/C31D WIRE HARNESS :;‘
48908 48523 2
= =
(Replacement Harness with Diode) IGNITION SWITCH & 2
DIODE PLUG 20A FUSE POSITION | GIRCUIT MAKE - 3
21603 = m
228835 1 1 aRERN BLACK 1. OFF none & =
iif 7 2.HEAT _ [19+30+AC gg g
3RUN  [30+AC &= 2 g
q PTO CLUTCH 4 START " [30+17+50+AC = 8
ORANGE | ORANGE/BLACK ORANGE/BLACK E fis 2
VELLOW YELLOW VELLOW g
viouer L] VIOLET VIOLET [ =
GREEN 4 g - +
o BLUE 1 BLUE om0 oo 3 BATTERY
BLACK 1 | l ] (o A YELLOW L YELLOW
HOURMETER Q@
DwerEn | sl W 52 N o |
& Z é é ¢ 1 |11 aRay —ﬂ [}<\ 21603
BLACK - U U E y
@j = I : JorneE 30A FUSE
H PTO SWITCH & 21771
VOUTMETER | < E 22180 & S
22387 N 3 2 | & 2WAFUSE |3 2
= = ES - 2603 |° E
@ N, 5
BLACK At 2 |z | a8
| WHITE/RED {1 B NEUTRAL RO WHITE B g
] SWITCH-RH - s 2
TEMPERATURE s le ALARM HORN 2 | O O DIODE PLUG : P
< ERERE 22584 228835 = &
22483 8 z 58 ORANGE - - gl B
3 ®|= S GLOW PLUG T
TEMPERATURE B
£ INDICATOR
. BROWN | @ SWITCH = 228634
WHITE = BRAKE o Oa
Dlciro SWITCH ] ) E
= 218 2 =
46473 = o < o 1 S Q g H e T0 GLOW
S EBZIER g S = g PLUGS
ZRIEB|I2IE B = E
2R =2 5 = =
l ORANGE/GREEN 2 "
‘ @g =1 TEMPERATURE 3 |2
1 SENSOR ] z R = [E DIODE PLUG
O| ©06 ® O 22930 5|2 _‘L_@"’ s‘mﬁ & ﬂ 228835
= 515 0O 2 | &
T =R z TO FUEL
] = ORANGEMWHITE SOLENOID |
1 E A p— S
E Ei 60A MAXI FUSE
E 22911
0IL PRESSURE 3 ] -
SWITCH NEUTRAL | 4 ‘?« o |z i
1 = 5 SWITHLE O 0 £ g FUSE HOLDER ASSEMBLY  STARTERMOTOR | =
= & E Ars62 AND SOLENOID 5
< ORANGE g Ef = 2
£ E ALTERNATOR
=
1 2 [—
l 3 “_ T | SEAT SWITCH
3 22094
1 = I
l YELLOW ORANGEWHITE
VELLOW
1
1

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 91

TP 400-7168-12-5Z-F



Electrical Schematic - Operator Presence/Safety Circuit

(S/N: 1291 & above)

168escil

ENGINE BLOCK

= = =
= -
FOUR GAUGE WIRE HARNESS 1 185000Z/C31D WIRE HARNESS g
48908 48523 - H
(Replacement Harness with Diode) IGNITION SWITCH I 4
204 FUSE POSITION | CIRCUIT MAKE E =
DIODE PLUG 21603 z e
20883-5 1 L GREEN BLACK 1. OFF none .= £
i { 2 HEAT  119+30 +AC e 2
3.RUN  [30+AC @ e g
PTO CLUTCH 4.START |30+17 + 504 AG = g
ORANGE | ORANGE/BLACK ORANGE/BLACK E fis 2
YELLOW YELLOW. YELLOW =
VIOLET L. @ VIOLET VIOLET | =
@ GREEN — +
®
— A BLUE 1 : BATTERY
BLACK —d l YELLOW YELLOW YELLOW
HOURMETER QO
ORANGE/BLACK
5100996 § § é g % el 20A FUSE
[ zlelz ] oot 21603
BLACK - 8 .
=] I ] =
= = & 21771
VOLTMETER s = F3 2 g
22387 = ES 1 > I3 20AFUSE |Z 2
b 3 b 2608 |2 2
- l L S
BLACK by 2 1= = g
@;\ WHITERED ] z 5 NEUTRAL ) G WHITE ES e
] SWITCH-RH - S £
TEMPERATURE } Sls le Am’g’s‘g’}o““ 22438 [o}e)] DIODE PLUG H §
22483 % %’ g i | B I 1 ormge 228835 = a| 2
TEMPERATURE z GLOW PLUG
] SWITCH 2 INDICATOR
BROWN b1 = I 22863-4
WHITE —
= BRAKE el
ok SWITCH 5" - o =
< 2182 2 £ 5
46473 £ m £ B T0 GLOW
sEBEER ! E — 2 g PLUGS
SRERIER & = z
ORANGE/GREEN 2 "
‘ @L S| TEMPERATURE ERE
1 SENSOR ] z = = [E DIODE PLUG
O | ®ocC 0 | g 22930 R E _“;_@"’ s‘mﬁ g ﬂ 228835
= 5151 0O »ie | &
B =17 2 T0 FUEL
1 g = | ormeewnre 1 L SOLENOID =
= E 60A MAXI FUSE
= 2
l 0L PRESSURE 3 E— -
SwiTcH NEUTRAL ?m j)« ] e
SWITCH-LH . g 13
1 =L it 0 0 2 |8 FUSE HOLDER ASSEMBLY  STARTERMOTOR | =
= z |2 - &
- [ I 47562 AND SOLENOID 5
- ORANGE 4 N = 2
] E g
RELAY E El ALTERNATOR
1 21766 = l
*_T" | SEAT SWITCH
22004
1
l YELLOW ORANGE/WHITE
YELLOW
1
1

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

92

TP 400-7168-12-5Z-F



Electrical Schematic - PTO & Hourmeter Circuit

(S/N: 1291 & above)

168escpl

ENGINE BLOCK

= = =
= E
FOUR GAUGE WIRE HARNESS | 185000Z/C31D WIRE HARNESS ,_‘2‘
48908 48523 =
(Replacement Harness with Diode) I IGNITION SWITCH b E
DIODE PLUG Z“; ;yaSE POSITION | GIRCUIT MAKE & =
22883-5 1 0 1. OFF none = £l
GREEN BLACK r N =<
] % 2 HEAT 19430 +AC %g 2
3.RUN  [30+AC i 2 g
d PTO CLUTCH 4.START |30+17 + 504 AG = g
ORANGE | ORANGE/BLACK ORANGE/BLACK E fis 2
YELLOW YELLOW. YELLOW =
VIOLET || VIOLET VIOLET [ “
EEN | , — +
BLUE 1 ; : 3
IEF‘T':‘ BACK =] _ﬁ E]O ﬁ VELLOW YELLOW YELLOW BATTERY
HOURMETER W
Ossooggs s o<l G l _ﬂ\] B" ORANGE/BLACK 208 FUSE
S 2 |E e
o g é & ] 21603
\ i 11 o 1GNITION 230
|| g YorAnGE WiT!
M 1s ‘ pen— E ORANGE st 30 FUSE
VOLTMETER = % 22180 g #19 #7 2477 g
22387 g E 2 | 3 2WAFUSE |% g
- © £ - - 2603 |© E
w | — m
BLACK I N 3 § l ] g
N e O NEUTRAL ? jl 2 &g
SWITCH-RH - g 3
TEM:%‘SEUHE B clzle | ALA%;I;Q!}OBN 22438 O 0 DIODE PLUG % P
20483 3 g 5 lg l ) onAGE 228835 = . E
= gz p S =
- TEMPERATURE g GLOW PLUG
. oy A | 1 SWITCH g — INDICATOR
WHITE
, — I = BRAKE e e
SWITCH | /=~ ° =
prvy H A e 2 £ E T0 GLOW
o o |< o m
sEEEZEE ! | — 2 g PLUGS
tEEElER 2 = E
2 g = H
ORANGE/GREEN 8 =
t @L S| TEMPERATURE g |2
1 SENSOR 3 z R = [;E] DIODE PLUG
O | 006 o Q 22930 s % _‘L_E"’ s‘mﬁ g ﬂ 228835
= 51 22182 @
g 2|2 Q 2 10 FUEL
| £ = ORANGEAVHITE SOLENOID =
; 3 60A MAXI FUSE
2 22911
0IL PRESSURE g e _
SWITCH NEUTRAL | 2 j)«« . 12 i
1 I SWQACS%-LH e E § FUSE HOLDER ASSEMBLY  STARTER MOTOR | =
= & |2 47562 AND SOLENOID | 5
| < ORANGE g El = g
RELAY g E ALTERNATOR
1 21766 =
= T | SEAT SWITCH
22004
1
l YELLOW ORANGEAWHITE
YELLOW
1
1

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

93

TP 400-7168-12-5Z-F



Electrical Schematic - Gauges & Alarm Circuit

(S/N: 1291 & above)

168escgl

ENGINE BLOCK

= = =
= &
FOUR GAUGE WIRE HARNESS 1 185000Z/C31D WIRE HARNESS :_‘2‘
48308 48523 - E
(Repiacement Harness with Diode) IGNITION SWITCH " ®
4 =
DIODE PLUG 208 FUSE POSITION _[GIRCUIT MAKE 5 3
208835 1  Re BLACK 1. OFF none T 2
i 7 @“ 2. HEAT  |19+30+AC e g
BRUN  [30+AC c5 2 2
d PTO CLUTCH 4.START |30+ 17 +50+ AC = g
= ORANGE | ORANGE/BLACK Py ORANGE/BLACK & I £
VELLOW I ~ p YELLOW F g
vioter 4] VIOLET N VIOLET N [ =
1 i BLUE E - +
— SLUE - - f
}Z{ P ENTE = N \,~h 0 ﬁ VELLOW YELLOW YELLOW BATTERY
i B 2 @ é l QO '\D ORANGE/BLACK
5100996 g ES B B @ oA 20A FUSE
3 clelz 1 GRAY i Bq\ 21603
= 5 U U ° IGNITION 230
L, o W 51z 2 JoranGE SWITCH
= » 2 2 H 228831 30A FUSE
voLTMETER | < 3 = PTO SWITCH 8 #He o #7 20771 -
22387 2 BN - | =] 22180 2 3
2 2 2 5 20AFUSE |3 2
= = - + 21603 e 2
\ BLACK & |5 l — =
LY El sF
== ' © NEUTRAL ?Q jl WHITE E g3
SWITCH-RH - g k)
TEMPERATURE H
GAUGE < s IE F ALARM HORN 22438 [OXNe) DIODE PLUG H 5
22483 % % lé 5 | . ORANGE i - gl 2
TEMPERATURE g %g‘{énﬁ%ﬁ
5
BROWN | SWITCH = 228634
WHITE L
= BRAKE el
INDICATOR switeh | -] - <
46473 H] e Q S £ 3 10 GLOW
- L g a2 m
sEEEEE ! E — 2 g PLUGS
*RFEERE ] = =
= S = 5
ORANGE/GREEN 2 "
(!) [!) J J TEMPERATURE 2 %
D06 @ 1 SENSOR 3 z R = [E DIODE PLUG
O ®) C 22930 & % N smﬁ g {J | oomses
= 51| O 218 | &
§ gz 2 T0 FUEL
S = ORANGEWHITE SOLENOID |
1 E A p— S
= E] 60A MAXI FUSE
z 22911
l 0IL PRESSURE 3 — R
SwiTcH NEUTRAL 2 G 2 e
SWITCH-LH | £~ S |2
| = 22438 o 0O g g FUSE HOLDER ASSEMBLY STARTER MOTOR &
= g |E 47562 AND SOLENOID | 5
< ORANGE % 3 = 2
RELAY £ El ALTERNATOR
1 21766 =
=_ T | SEAT SWITCH
22094
1
l YELLOW ORANGE/WHITE
VELLOW
1
1

The above parts group applies to the following Mfg. Nos.:

5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 94 TP 400-7168-12-5Z-F



Electrical Schematic - Glow Plug Heat Circuit
(S/N: 1291 & above) 168eschl

ENGINE BLOCK

2. HEAT 19+30 + AC

i GREEN @ BLACK
i} 7

Y -— =

FOUR GAUGE WIRE HARNESS 1850002/C31D WIRE HARNESS g
48523 =

(Replacement Harness with Diode) IGNITION SWITCH E
DIODE PLUG 20A FUSE POSITION | CIRCUIT MAKE =

228835 21603 1 OFF none E

fx)

=

B

699LF
T18Y3 AILIVE JALLYIIN

1
1
I 3. RUN 30 + AC g
PTO gzl;g‘?“ 4 START " [30+17+50+AC 8
1 ORANGE/BLACK ORANGE/BLACK fis 8
YELLOW VELLOW g
VIOLET VIOLET VIOLET [ N
GREEN — +
A BLUE 1 !
BLACK VeLLOw YELLOW YELLOW BATTERY
HOURMETER - ° ONO) ORANGE/BLACK
5100996 H 2|5 |= ® LA
e 2l 20A FUSE
ul =] g 5] ] ? - - 21603
sk o IGNITION #30
UL %, Sy VP 2 | 3 SWITCH
= ‘ - oRANGE 228831 30A FUSE
VOLTMETER | < % E se A am S
22387 2 E g | 3 20AFUSE (R g
= © E = zes |© 2
BLACK b El am
R - 2 Iz 3=
NWHTERED _A——h] 5 ' NEUTRAL ? jl 2 &g
SWITCH-RH - S 2
TEMPERATURE ALARNI HORN z o
GAUGE < s|E 2 22594 22438 [OXRe] DIODE PLUG EH 2
22483 % zlz 2 ORANGE - gl 2
2 =
TEMPERATURE z GLOW PLUG
5 INDICAT
BROWN At 1 @ SWITCH 2 @ 22’553«? "
WHITE L
= BRAKE . O,
SWITCH ] =
s H 2 | O 2 H E T0 GLOW
o 1o |< |o g a2 &
sEEEER | | | 2 g PLUGS
<IRIEEBI2E i = E
= =
ORANGE/GREEN 2 m
’ 2| TEMPERATURE g 2
® ¢ ® 1 SENSOR 3 £ |R = [;E] DIODE PLUG
O O 22930 & % e s‘mﬁ § ﬂ 228835
= 51| O 218 | &
T =R z TO FUEL
] = ORANGEMWHITE SOLENOID |
1 ES A p— S
m Ei 60A MAXI FUSE
E 22911
0IL PRESSURE 3 -
SWITCH NEUTRAL | 4 j)«« o |E i
1 L SWITHLE L O 0 2 |8 FUSE HOLDER ASSEMBLY  STARTER MOTOR | =
= g |z 47562 £
ORANGE g E - AND SOLENOID 5
= [ ommee 4 | I =
RELAY g B ALTERNATOR
1 21766 =
=_ T | SEAT SWITCH
22094
1
l YELLOW ORANGEWHITE
VELLOW
1
1

The above parts group applies to the following Mfg. Nos.:
5901071 (S/N: 1226 & above) (1S5000Z/C3
5901070 (S/N: 1226 & above) (1S5000Z/C3
5901074 (S/N: 1226 & above) (1S5000Z/C3

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 95 TP 400-7168-12-5Z-F






Hardware Identification

Common Hardware Types

Hex Head Capscrew

Carriage Bolt

@ @)

Standard Hardware Sizing

Hex Nut

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
L 11
< nside
£ ( - ) Diameter
% \
;* \ J
s | | |
N
@ Screw, 1/2 x 2
N Body
< Diameter
| N
L= Body
o Length
—<Q
L N
—
—X
< Y
N
—<
N
—_—n

Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16” Bolt or Nut
Wrench—7/16” Wrench—1/2”

3/8” Bolt or Nut
Wrench—9/16”

& Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance +20%)
Hardware : :
Grade <
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/ibs | Nm. ft/ibs | Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 49 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 204.0
9/16-18 75 | 102.0 120 | 163.2 170 231.2
5/8-11 90 | 122.4 150 | 204.0 220 299.2
5/8-18 100 | 136 180 | 244.8 240 326.4
3/4-10 160 | 217.6 260 | 353.6 386 525.0
3/4-16 180 | 244.8 300 | 408.0 420 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 598.4 660 897.6
1-8 220 | 299.2 580 | 788.8 900 |1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

1/2” Bolt or Nut
Wrench—3/4”

7/16” Bolt or Nut
Wrench (Bolt)—5/8”
Wrench (Nut)—11/16”



Parts
Manual
1S5000Z Series

Zero-Turn Riding Mower
S/N: 1226 & Above (Tractor) 1210 & Above (Mower)

IT IS THE POLICY OF FERRIS INDUSTRIES TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Yard Power Products Group

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175

www.ferrisindustries.com

© Copyright 2007 Briggs and Stratton Corporation
All Rights Reserved. Printed In USA.




